¢35¢

446 Compact Tractor
Prior to S/N 9728158

Parts Catalog B1279




REVISION RECORD LOG -

REVISION DATE
NO. INSERTED

L.
2

3.
4.
5

75/6-6-76

Printed in U.S.A.

CASE MODEL 446
COMPACT TRACTOR

PRIOR TO S/N 9728158
Parts Catalog B1279

Print Shop 2000

Published July, 1977

Note: This parts catalog covers all models prior
to the above serial no., and replaces
both catalogs A1279 and A1257, which
are obsolete and should be discarded.

J | Case

A Tenneco Company
Service Parts Supply

700 State Street —~
Racine, Wisconsin-63404



CASE 446 COMPACT TRACTOR

SRR
e |

TRACTOR MODEL AND NGINE MODEL, SERIAL AND
SERIAL NUMBER SPECIFICATION NUMBERS
% (UNDER TRACTOR MUFFLER
ON EARLIER MODELS)

<
AN
RN
TRACTOR MODEL DESI S ENGINE MODEL DESIGNATIONS
SRS
446 T @h ONAN BF-MS C19029 ENGINE
% SPEC. NO. 2434A, 2434B, 2891D and 2891E
(=

A
)i

When using this catalog, notice the reference to
serial numbers of various components noted here and
SERIAL NUMBERS listed in the ‘‘description’” copy. By referring to

correct serial numbers, proper parts identification
will be assured.




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

tHustrations

All parts are illustrated in “Exploded Views’ which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the “’Refer-
ence Number’ column and are followed by the part
number, description and quantity required.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine mode! and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the "issue” number and date will be
advanced. :

It is imperative that revised Parts Book pages be in-
serted into their respective Par ks as soon as received.
Failure to do so will Iead nfusion” and defeat the
purpose of the book.

\\

Indented Descrlptlo

Indented parts in the descriptive list are a part of the preceding ass
The quantity shown in the ““Number Required” column is the &
In this case the quantity shown

indented in descriptive list.

b assembly.

mber required for the preceding assembly or sub-

assembly,
REF. PART NO. DES REQ'D

A 55159 CYLINDE TEAI STEETING + v v v v v v vt e e e ee e e neneaeennanns 1
28 A 56208 S SY -rearcylinder . . ... e e 1
29 A 55956 UG - adjusting, socket assy . . . . . . o o ittt ittt i e e e 1
30 A 5b957 AT -socketball . ... ... . . ...t e 2
31 A 56210 SPRING -s0cket . ... ... it eananaananenns 1
32 A 56209 SEAT - socket spring. . . ....... e e e 1
33 G 45175 CLAMP ASSY -50Cket assy . . v v v vttt in et s s n e v enaneeaennens 1

16- 836 BOLT -1/27" x 2-1/47" NF. heX. . v o vt it ettt ittt e v aeneens 1
34 132- 104 PIN - cotter, 3/18" X 3. . i it it ittt ettt it ettt ettt et 1
35 A 55889 STUD - ball, socket &cylinder . .. ... it e e ee e e 2
36 13- 410 BOLT -1/4” x 5/8" N.C., heX. o v v it it e it ettt t s a e a s 4
37 92- 4 LOCKWASHER - 1/4 SAE . . .. . it ettt e it iiann 4

Terms “Right Hand"”” and “’Left Hand"’

“Right Hand” and “Left Hand" sides of this machine are determined by standing at the rear of the unit and facing in the

direction of forward travel.

f parts used on a machine except where parts are



ALPHABETICAL INDEX

ENGINE SECTION

Page
Fan .. e e e e e 27
Flywheel,Engine . . . ... ... .. ... .. ..... 9
Fuel System . . .. ... ... ... it 5-23
GOVEIMOr | . ittt e s 15-19
Housing, Blower. . . ... ... ... ..., 19
Oil Pan. .. ... e e e 15
OQilPump ... .. i i e e 15
Pistons& Rods. . . .. ............. I 9
Starter Motor .. ... ... ... .. ... ... . ... ... 17-19

S

BASIC TRACTOR SE N@ _
<o
Page

Page
AirFilter .. ... e e 5
Baffles& Shields . ....................... 19-21
Battery . ... ... . ... e e 51
Camshaft . .. ........ ... . .. 9
Carburetor .. ...... ... it b-7
Choke& Throttle. . . ........ ... 23
Clutch, PTO . . ... et e e et e e e e 27
Crankshaft . . ......... ... ... ... .... 9
Electrical System . . . .. ................... 19-51
EngineBlock. .. .. ... ... . ... . . .. .. 1113
ExhaustSystem. .. ... ... ... . .. 21

Page
Axle, Front . . ... ... .. ... . e 33
Axle, Rear . . .. . .. .. e 47
Baffles & Heat Shields. . . . . ................
Brakes . . ... i i e et
Clutch Assembly, PTO Linkage. . . ... ... ......

Control-Speed . . ... .........c.vu.. NN
Decals . .. .o %@)
Electrical System . . . .. ............. X -51
Exhaust Extension Kit ... ......... - Y. 65
Fenders .. ...... ... @ AN 31
Frame . ... ... ennun NI 29
Grille. .. ..o e e, @C ....... 29

Hitch, ... ... .. . ) e 35

Hood, .. ............. ()& ... ... 29

Hydraulics ... ... ... /7 ... .. ..., 39-45
Coupling, Pump Drives ) . ... .......... 39-43
Hoses, Lines & Fittings . . .............. 39
Motor, HydraulicDrive . . . . ... ... .. ... 39-41 |
PUMp . e 39-43
Reservoir Mtg.. . . ... ... ... ... 39

Valve, Hydraulic , . .................. 45

%went Lift, Hydraulic. . . .. ............. 49
(21 1 1 %3 b1

@ odel D10 Wheel Weights . . . ... ... .. ... 65
odel F27 Three Point Hitch Adapter . . .. ...... 61
Model H26 Three Point Hitch. . . . . .. ... .. ..., 59
Model H24 Sieeve Hitch - . . . . - v o o v o i i i i oot 63
Model H1I3Weight BOX - « v v v v v v v v e v e e an s 67
Model H18 Counterweight Brackets. . . . ... ... .. 67
Model J17 HydraulicPTO Kit. . . . . .. ..o ool 69-71
Model K192 and J19 Flow Control Valve Kit - . . - . . 73
PTOCIutch - . .. e e e i it e 27
Seat, Operator's. . . ..ottt e e 31
SteeringWheel & Gear. . . . ... .. ............ 35
Tail Lamp. . . .. ..o i e i i e e e e e 55
Tool BOX . o v it s e e 31
TransSmMisSSioON « « « c v v v e et e 47
Wheels, Front & Rear - . . ... ... ... . ... 37






»

CASE MODEL 446 COMPACT TRACTOR 5

CARBURETOR, AIR FILTER AND MANIFOLD

REF. PART NO. DESCRIPTION REQ'D
1 C 20387 TUBE -airintake. . .................... e e e 1
2 C 24328 CARBURETOR AND FUEL PUMP ASSEMBLY (repairspage 7). ...... 1
3 C 20389 GASKET - Carburetor mtg. . .. .. .t e e e e e e e e 1
4 C 20390 MANIFOLD -engineintake . . .. .. ...t i ittt it e et ee e 1
5 C 20391 GASKET -intake manifold . .. .. ... ... ... ... .. nnnn. 2
6 13- 536 BOLT - manifold 5/16" x 2-1/4" . . .. .. e e 4
7 C 20261 HOSE - breather .. ... .. . .. . .. i i 1
8 92- 5 LOCKWASHER - 5/16". . .. . ittt e e e e e e e s s e, 4
9 13- 420 BOLT - 1/4 x 1-1/4" e heX . oo o v e et e e e e e e e e e e e i e, 2

10 92- 4 LOCKWASHER - 1/4" . . i e e e e e e, 3

11 C 20401 NIPPLE -exhaust, 17 x 2-1/2" . . ..o e e e e e ie e 2

12 C 23300 HOSE - fuel pump . .. . e s e e e e e e e e e 1

13 C 20406 SPRING -fuelpump hose . ... .. ... ... .. . i, 1

14 C 20411 CAP - fUel PUMD . L e e e e e 1

15 214 253 CLAMP - hose 7/16" 1

16 C 20412 TUBE - fuel pump vacuum (in eng. block) 1

17 C 20393 SUPPORT - air cleaner A 1

18 13- 48 BOLT - 1/4 x 1/2 n.c. hex Q 1

19 25- 104 NUT - 1/4" n.c. hex : 1

20 C 20407 CLIP -chokecable...... . @ 2

21 129- 505 NUT -wing 1/4"" .. .. .. \\0 .......................... 1

22 C 20399 COVER - air cleaner . . . Y -t ot e e e e e e e e 1

23 C 20405 PRE-CLEANER. . .. A\ . )Y e 1

24 C 20398 ELEMENT -aircleandl =", . . o o ottt e e e e e e e 1

25 C 20397 HOUSING -aircleder &2/ . . . . .o o e e e e e e i i i 1

26 (™ ndhead ... ... ..., .. ... . . .. ... 3

27 C (o T 1

<3

Printed in U.S.A.

20404 . SCREW - #10 x
20396 GASKET - aj

\@
@9@&
K

May 1977






CASE MODEL 446 COMPACT TRACTOR

C 24328 AND C 20388 CARBURETOR AND FUEL PUMP ASSEMBLY
C24328 — ENGINE SPEC. NO. 3264F AND AFTER
C20388 — ENGINE SPEC. NO. 3177E AND BEFORE (USE C24328 FOR REPLACEMENT)

REF. PART NO. DESCRIPTION REQ'D
1 NSS BODY ASSEMBLY - carburetor (order C24328 carburetor). ... ....... 1
2 NSS SLEEVE ASSEMBLY - carburetor (order C24328 carburetor) .. ....... 1
3 NSS SHAFT - throttle (See kitbelow) ... ... ittt i i it iie e as 1
4 NSS PACKING -shaft (See kitbelow) . .. ... .. ittt 1
5 C 20427 SHAFT -choke . . .ottt e e et e e et e e e et 1
6 C 20428 VALVE - plate assembly {See kit below)for C20388 carburetor . . . ... .. 1
6 c 24662 VALVE - plate assembly (see kit below) for C24328 carburetor - -« - -+ .- 1
7 C 20429 FLY - throttle(for C20388 carburetor). . .. ... ... ... ... ..... ..., 1
7 C 24663 FLY - throttle (for C24328 carburetor) . ... oo 1
8 Cc 20430 SCREW -throttle stop. . v v v vt vt i st et e et e et e e e 1
9 NSS SCREW - fly mounting (See kitbelow). . . . . . ... ... .. .. 4

10 C 20432 SCREW -bowW! COVEr Mg, v v v v v e e e e et e e e et e e et 4

11 C 20433 SCREW - pUMP COVErN & . ittt e et e e e ettt e e e 2

12 C 20434 GASKET - cover to valve plate (See Kitbelow) ... ................ 1

13 NSS GASKET - pump cover (See kitbelow). . . ... ... . ... 1

14 NSS GASKET - sleeve assembly (See kitbelow) ~ . .................. 1

15 C 20437 DIAPHRAGM - fuel pump (See kitbelow)=\ N\, ... ... ... ... . ... 1

16 C 20438 SPRING - screw, throttlestop . .. .. AN e e 1

17 C 20439 SPRING - idle needle (See kit below) DA 1

18 C 20440 SPRING - diaphragm, fuel pump (Gee kitbelow) ... ... ... ... ...... 1

19 C 20441 FLY -choke . . ....... 1

20 C 20442 FLOAT ASSEMBLY - carb 1

21 C 20443 PIN - float {See kit below 1

22 NSS NEEDLE - idle adjust 1

23 C 20445 NEEDLE ASSEMB 1

24 C 20446 “Q" RING - nee 1

25 C 20447 COVER - fuel 1

26 C 20448 3 1

27 NSS 1

28 C 20450 1

C 20451 1
C 24665 N 1
C 20452 pair {includes items 3, 6, 9, 15, 17, 18, 21, 22, 26, 27 and gasket

kit) for C20388 carburetor ... oottt i e 1

IT - repair (includes items 3, 6, 9, 15, 17, 18, 21, 22, 26, 27 and gasket
kit) for C24328 carburetor . ..o vv i i e e 1

O
(]
S
o]
[o2]
@m

Printed in U.S.A.

May 1977






REF. PART NO.
1 126 17
2 C 20223
3 C 22260
4 211 14
5 C 20227
6 C 20226
7 c 22261
8 C 20229
9 126 9
10 C 24324
1 C 20233
12 C 23305
12 C 23306
12 C 23307
12 C 23308

12 C 23309

12 C 23310

13 C 20240

14 C 20241

15 c 23311

15 cC 23312

15 Cc 23313

15 c 23314

15 C 23315

15 C 23316

16 C 20202

16 C 20203

16 C 20204

16 C 20205

17 C 20212

18 131 527

19 C 20215

20 C 20303

21 92- 7

22 13- 764

23 T 25070

24 R 13

25 c

26 c

27 1@ 7

28 c 222

29 C 22262

30 C 22263

31 c 22264

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 9

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

DESCRIPTION

KEY - woodruff 3/16" x 3/4", flywheelmtg. ... ... .. ... .......
RING - camshaftcenter pin . . . . .. .ottt i et it e
CUP -governor . . . .. ittt ittt ettt it e et
BALL -fly, governor. . . . .. ot ittt it i i e s i e
FLYWHEEL - eng. {includes ring gear & magnetring) . ... ... ........
GEAR -ring, flywheel. . . . ... o oo
GEAR -camshaft . ... ittt it i e s e e e e e
WASHER - thrust, camshaftgear. . . . .......... .. .. ... ...,
KEY -woodruff 1/87 x 172" . i e it i e e i ittt s
CAMSHAFT - {includes C 20233 pin). . . . . . vt i it et ittt e i aans
PIN -camshaft center . . . . . . o i it i it i et et it an
PISTON AND PIN ASSEMBLY - standard {includes item 14) . . . . . ... ..
PISTON AND PIN ASSEMBLY - .005" oversize (includes item 14) . . . . ..
PISTON AND PIN ASSEMBLY - .010" oversize (includes item 14). . . . . ..
PISTON AND PIN ASSEMBLY - .020" oversize (includes item 14) . . . . ..
PISTON AND PIN ASSEMBLY -.030" oversize (includes item 14)
PISTON AND PIN ASSEMBLY - .040" ov
PIN-piston. . .. ...............
RETAINER - piston pin. . . ... ...

RING SET - piston, (standard} . .

RING SET - piston, (.005" o ersiz@

RING SET - piston, (_010" size

RING SET - piston, (020" QVEtzeY . « o« v v vvee e e e eiiieeeennns
RING SET - piston, (.03ze) ...........................
RING SET - piston, ( u/, size)

CONNECTING R MBLY - (standard) includes 17 and 18. ... ...
CONNECTING SSEMBLY - (.010” undersize) includes 17 and 18. .

T
m
e
o

CONNECTI ASSEMBLY - (.020" undersize) includes 17 and 18, .
CONNECT ASSEMBLY - (.030" undersize) includes 17 and 18, .
rod, special 5/16" nf.hex . ..................
nmectingrod 5/16”" nf.hex . ..... .. ... ... ... ...
ywheel ... i e e e
3-7/16" flywheel mtg, . ... ... ... ... ... L.
ASHER - 7/168" . . oot e e e e e e e e

CRANKSHAFT - engine

SCREW - locking 1/4 x 1/2"" n.c. hex

SCREW - locking 5/16" x 1/2" " n.c. heX o i it i e e e i e

GEAR - crankshaft

SPACER - governor flyball. - - . .. oo
PLATE -governorflyball .. ... ... .. .. . .. . ... .. . .

B m A N W= e e m aaaRAANRRNNNRNNNNNNNANNNRONNONNN NS = 720

May 1977



10




20
m
n

oy
SO ~NOoOOGhWN=

- ad e el ) e mad
OO ~NOOO R WN=

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
36
36
36
37
38
39
40
40

PART NO.

Cc 23318
41- 26
20256
620
22618
20267
20268
20269
20270
20271
20272
6
20279
20287
20282
20292
20295
20302
21568

OOOOOOOSOOOOOOO&O

20243
20244
20245

2010
20247
20248
20249
20250
20251
20253
20254
20574
20257
20258
20259

©
¢

622

9- 102
428
20275
20276

20470

OOO;GOOOOOOOOOOOOOOOO—‘OOO

Printed in U.S.A.

m%@

CASE MODEL 446 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION

BLOCK ASSEMBLY - cylinder, standard bore . .. ..........0......
PLUG - camshaft expansion .. ........... .0t nnnn.
SHIM - rear bearing plate (.005"')
BOLT-3/8x 1-1/4" nc.hex ... ... et
BEARING - crankshaft, rear (std.). .. .......................
WASHER - thrust, crankshaftbearing. . . .. ...................
GASKET -bearingplate . ... ... ... .ttt it enenennnn
PLATE - bearing (excludes bearing) . . . .. ... .. ...
BEARING -camshaft - - o o v vttt it e e e e e e et e e e e
SEAL -bearing plate. . . . .. ..ttt e e e
PIN -main bearing stop . . . . v v v vttt e et e et e e e e e

INSERT -valveseat, intake . . . ... ittt eiennnan
INSERT - valve seat,exhaust . ... ..... ..ot nnnn.
GUIDE -valve . . .. . e e
BEARING - crankshaft front (std.) ...
GASKET - valve guide, intake. . . ..
BLOCK ASSEMBLY - short (includes;—¢

all bearings, crankshaft, camshaf (ear, governor
gear case, rods, pistons, rings, valvesqe®’'pump and breather tube

SPRING - breather valve . o 0. . N2/ . o o oo e e
VALVE - breather . .....Y N e e e
BAFFLE - breather . . . ............................

WASHER - 1/4" ...
WASHER - 1/4" ¢
WASHER - 5/1

COVER - valve

COVER -v. '
CASKET e

@9 dad B/16x 2-5/16" nf.. . . ... .. . . ..
- derhead 5/16 x 2-1/168" nf. . . . .. v i i e

ER - copper 3787 L e e
cT-cylinderhead . . . . ... . .. e
D - RH.NO. 2 .. e e

BEARING - crankshaft, rear (.002 undersize). . . . .................
BEARING - crankshaft, rear (.010 undersize). . .. ... ... ...
BEARING - crankshaft, rear (.020 undersize). . . ... .. ... ... .......
BEARING - crankshaft, rear (.030 undersize). . .. ... ... ..o ..
NUT - cylinder head 5/16” n.c.hex . . . . ..ottt it i it e
BOLT - valve cover 1/4” x 1-3/4’" hex

RETAINER -valvespring . ... ... .. u it i oo '

TAPPET -valve (standard) . . .. .. .. i i e
TAPPET -valve (001" oversize) . . . ... oo it ittt e e e e e e e ee e

1

S NRBNNS R =N =N -

B ARARNOO = = = —a waasaNNNOW—= —=00N = = = -

May 1977



12




REF.

40
40
41
42
43
43
43
43
44
44
44
44
45
46
47
48
48
48
48
49
50

PART NO.
20471
20277
20280
20281
20283
20284
20285
20286
20288
20289
20290
20291
20412
20293
20294
20296
20297
20298
20299
612
20377
20355

OO;‘)OOOOOOOOOOOOOOOOOOO

(@]

20378

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION

TAPPET - valve (.002” oversize) .. ...... ..o ivunn...
TAPPET - valve (.005"" oversize) . . ... ... v e,
VALVE -intake ... .......¢0 ittt nernnnenenss
VALVE -exhaust. . . . ... .ttt ittt it et iee e iene e
INSERT - valve seat, exhaust (002" oversize) . ..............
INSERT - valve seat, exhaust (.005"" oversize) . ... ...........
INSERT - valve seat, exhaust (.010"" oversize) . ..............
INSERT - valve seat, exhaust (.025" oversize) . ..............
INSERT - valve seat, intake (.002"" oversize) ................
INSERT - valve seat, intake (.005" oversize) . ...............
INSERT - valve seat, intake (.010" oversize) . .. .............
INSERT - valve seat, intake (.025"" oversize) . ... .... ...
TUBE -fuel pumpvacuum. . . .. ... ittt s i i e eeene s
SPRING-valve . .......... ... i ee e
LOCK-valveandspring . .. ......coii it iitnnnrenenns
BEARING - crankshaft, front (.002" undersize). . ............

BEARING - crankshaft, front (010" unde
BEARING - crankshaft, front (.020"" un
BEARING - crankshaft, front (.030"

BOLT-3/8x3/4"nc.hex . ... 2N )l e e et enenennn-,
KIT - gasket, engine . .. .. . @ ...................
* clu

KIT - gasket, carbon remo < 7 valve cover gaskets,
cylinder head gaskets, 2 s
KIT - overhaul, engine (i
retainers, ring set

crankshaft retai

v

“Vvalves, valve springs and
ube points, plugs, condenser,
) air cleaner element, carburetor

e“manifold gaskets) . ........

gasket kit an@ gasket Kit) oot e e e e
o @5

13

=N == = =m0 A=NNNNNNNNNNADRS

—_

May 1975



14




CASE MODEL 446 COMPACT TRACTOR 15

OIL BASE, OIL PUMP AND GEAR COVER

REF. PART NO. DESCRIPTION ~ REQD
1 C 22631 COVER ASSEMBLY -gear ... ... ittt in ettt ten st naaanan 1
2 C 20305 BEARING -governorshaft. . . ... ... ... ... i 1
3 C 22632 SHAFT AND ARM ASSEMBLY -governor. .. . .. .............. 1
4 C 20307 YOKE -governorshaft . . ... ... i i 1
5 182- 84 SCREW -yokeretaining . ... ... ..ot nnnnnnenanas 2
6 C 20309 PIN - governor, CUp stop - - . - - o ottt ittt et e e et 1
7 C 20310 SEAL -oil,governorshaft . . . .. . ... i 1
8 211- 5 BALL - governorshaftbearing .. .. ... ..... ... ... oo, 2
9 C 20312 SEAL -gBar COVEeI. & v v ittt it ettt e et e e 1

10 C 20313 GASKET - gearCoVer . . v v v i vttt e it s sttt i e e et eannanas 1

11 o 23320 PIN -gear cover 5/16 X 1-1/8" . . @ i it i it it ittt 2

12 C 203156 DIPSTICK -oil level indicator. . . v v v vt i ittt et et e i e e e e eeas 1

13 C 20316 GASKET -oilpan . .. .. ittt it et it ettt s it i et an s 1

14 221- 1014 PLUG -oil base, 1/2""sg.head . ... ... ... .. i ieeennn- 1

15 221- 1844 PLUG - oil base, 1/2""sockethead . . . . .. i i vttt e i e aeaann 1

16 C 22633 BASE -0il ... e et e 1

17 Cc 20320 SPRING -oilby-pass. . .. .......... 1

18 14- 616 BOLT - oil by-pass 3/8 x 1" n.c. hex . . ¢ 1

19 C 20322 VALVE -oilby-pass. .......... 1

20 C 20323 PUMP-oil .. ............. 1

21 C 23321 INTAKE - oil pump (includ cup@ 1

22 92- 6 LOCKWASHER - 3/8" . .\ - 4

23 13- 640 BOLT - 3/8x 2-1/2" n.c. — . 4

24 92 4 LOCKWASHER - 1/4" . .............................. 2

25 13 416 BOLT - 1/4 X 17 NG BNt s o v v ettt et et it it et a 2

26 C 20329 COVER -oil filter 08d e/ . . . . o e e e 1

27 C 20330 - 0i ' e e e e e e e e e e e e e e et e e 1

28 C 20331 . 20 - 7

29 C 20574 - Y0 0] o L= 1

30 13- 512 £ T A o T 2

31 13 528 B 4

32 13- 536 B X 2-1/4" e e e 1

33 C 20325 ASket, Oll PUMP. . . . .t e et et e e e e e e e 1

34 221- 1190  ,SN\NIPRLE -oildrain . ... ... i e e e e e 1

35 221- 1377 __\\_ BLEBOW -oildrain . ... ... .. e e e e e 1

9
<3

Printed in U.S.A.

May 1977



16

—



REF. PART NO. DESCRIPTION
1 C 20415 HOUSING ASSEMBLY ...ttt ittt ittt et s taa e e e iaaeeaanans
2 C 20421 BRUSH - pOSitive .. ...ccit ittt ittt iianeennanaennnns
3 C 20417 ARMATURE ASSEMBLY . .. ittt it i ietersnnanaateasanas
4 C 20418 CAP ASSEMBLY -driveend .........cvvirrrrenneeneennnneeannnns
5 C 20419 DRIVE ASSEMBLLY. ..ottt ittt ittt ettt ittt e ter et aneananaaaes
6 o] 20420 BOLT ASSEMBLY -through . . ....... 0 ir ittt it ienneens
7 C 20416 CAP ASSEMBLY -commutatorend ...........c.ciiiinriiianrnnnenes
8 C 20422 BRUSH -negative . ......... ittt it innenrernanass
9 C 20474 SPRING -brush. .. ....iii ittt i ittt i e c st e eeneeeennnans

C 20230 STARTER MOTOR
USE ENGINE SPEC. NO. 2434B AND AFTER

1 C 20231 COVER -dust . .. ... it it it it te e st eeaaetaenaans
2 Cc 20216 A1 ' o B
3 C 20217 WASHER - stop nUt . . . . .ottt it s s s e s en e et an e eaaaan
4 C 20260 SPRING -antidrift . .........ci A Nttt e erenaceannnns
5 C 20273 SPACER -dustcover, . ........ Nt sttt
6 C 20274 DRIVE ASSEMBLY . . ....... . ......................
7 C 20278 BOLT-thru .. .......... N v e e e
8 92- 4 LOCKWASHER - thru b B N ) e e e
9 C 20333 CAP ASSEMBLY - driv%.o ............................
10 C 20334 WASHER - thrust, ar (-"- ................ e i
11 C 20335 ARMATURE - star @ ...............................
12 NSS HOUSING - star %ﬂ 20230Starter ... ... e e
13 C 20336 CAP ASSEMB < C utator (includes item 14 thru23) ...........
14 NSS SPRING (AN . . . . i i e e e e e
15 NSS R o e
16 NSS LOCKWASHER -brushmtg. . ..................
17 NSS < BRUS \ 3T
18 NSS X\\b B AND BRUSH ASSEMBLY .. ... .. ... i
19 NSS v" ING-insulating. . .. .ottt st e i et s et ittt eesas
20 NSS ASHER -insulating . .. ... ... ... .. .. . it
21 NSS @ WASHER - stud mtg. . . . ..o ittt e et e e et eeeae e
22 NSS @ LOCKWASHER -stud mtg. . . . ..ot i ittt e ittt ee e eeeennnnen
23 NSS Q) NUT -stud mtg. ...ttt i it e e e eenannns
C 202 KIT - brush and spring (includes items 14, 17and 18) , . . . .. ... ... ...

Printed in U.S.A.

P°

CASE MODEL 446 COMPACT TRACTOR

C 20414 STARTER MOTOR
USE ENGINE SPEC. NO. 2434A

17

May 1977



18




CASE MODEL 446 COMPACT TRACTOR 19
IGNITION AND CHARGING SYSTEMS

REF. PART NO. DESCRIPTION REQ'D
1 C 20338 BOX ASSEMBLY - breaker contact . . . .o v v v v v i ve e e ee e eeee e 1
2 C 20339 GASKET - breaker boX Cover . . ... v v v e e e et e e e 1
3 C 20341 POINT SET -breakercontacts . . ..........ouvimnerennnnn. 1
4 C 20343 CONDENSER -breakercontacts. . . .. .. ... cuureueeenennnn.. 1
5 C 20346 COVER - breaker boxX . . ..o v i ittt ottt e e e e e 1
6 C 23322 SCREW - #8x 5/16" panhead. . ... .... ... ourmerinnnnnn. 3
7 192- 6 LOCKWASHER - #8, Condenser mtg. . . . . oo v v v e sneeeeennn. 1
8 C 20353 LEAD ASSEMBLY - points to oil . ... o v e i e e e, 1
9 C 23323 SCREW - #8 x 3/8" pan head, breaker points mtg.. . . ... ......... 1
10 129- 26 NUTS - #8n.c.hex, pointsmtg. . . . . oo v e ce e e SR 1
11 C 20345 GASKET - breaker box mtg. .. .. ... .. ..., 1
12 C 20347 PLUNGER -breakercontact . .......... ... 1
13 169 143 SCREW-1/4 x5/8" n.c.sockethead. . . ... .. 2
14 92- 4 LOCKWASHER - 1/4" . . e e e e i 2
15 214 258 CLAMP - coil Mtg. ... ittt e e e e e e 1
16 C 20344 CLIP-sparkplugcables . . . ... .. ..., 1
17 Cc 20348 CABLE - spark plug, 19" 1
18 C 22370 CABLE - spark plug, 17" 1
19 C 20349 COIL -ignition . .............. 1
20 C 24308 SPARKPLUG. . ........... 2
21 C 21945 REGULATOR, RECTIFIER ASS Y-12volt. ............... . 1
22 C 20366 STATOR - alternator chargigNN. - =0 o ot e e e e e et ie e 1
23 173 219 SCREW - #10 x 1-1/2" rd. R 3
24 92- 3 LOCKWASHER - #10 . . ............................. 3

&BLOWER HOUSING

REF. PART NO. RIPTION REQ'D
1 C 20359 goveror control. . . . .. L. e e e 1
2 C 20360 —R\\gavernor control rod, carburetorend . ... .. ... ... . ... ..... 1
3 C 20361 R} governor control rod, governorend . ... ... .. ... ... . . ... .. 1
4 C 20369  ((CARIV-governorcontrol. . .. ... 1
5 C 20370 RACKET -governor mig. . .. .ou vt e e 1
6 C 2037 SPRING - throttle leveradj. . ..........u oo 1
7 173- SCREW-#6x3/4"roundhd. mach, ... ...........c... . . u... 1
8 C CLAMP -swivel, throttle . . . ... ..o v i 1
9 19 WASHER - swivel clamp mtg. . . . .. ..ot e, 2
10 13 2 PIN - cotter swivel clamp mtg. ... ...... . .. ... . e, .. 1
11 169- 74 SCREW - #8 x 5/16", swivel clamp . . . . .. oo e, 1
12 C 20375 BUSHING -governorcontrol . . ... ... ... . . uuinunn. .. 1
13 Cc 20376 SPRING - governor . .. ... .uuuin ittt e, 1
14 C 20374 CLIP-throttlecable . . . . ... ... . .. .. . 1
15 121- 3 BOLT - 1/4 X 1/2" Ne.heX o v v i v e e e e e e e e e, 2
16 92- 4 LOCKWASHER - 1/4" . . . o e e e e e, 2
17 195- 2027 WASHER - B/1B8" . . o oo i e 2
18 C 20362 BAFFLE -cylinderair, L.H. .. ..... ... . . i, 1
19 C 20364 BAFFLE -cylinderair, RH. . ... . .. ... ... . . . . ... . . ... .. 1
20 C 20363 HOUSING -blower . . ... ... . e i, 1
21 163- 22 BOLT-1/4x7/16" n.c.hex ... .ot 7
22 C 20230 MOTOR - starting, 12 volt(see page 16) . . . ... .................. 1
22 C 20414 MOTOR - starting, 12 volt {see page 16) . ... .....cvorrour e . 1
23 13- 516 BOLT-5/16x 1" n.c. hex, starter motor . . . ... ....... oo ... ... 2
24 92- 5 LOCKWASHER - 5/16". . . . ... e e e i i, 2

Printed in U.S.A. | May 1977






CASE MODEL 446 COMPACT TRACTOR - 21

EXHAUST SYSTEM
REF. PART NO. DESCRIPTION REQ'D

1 Cc 19195 MUFFLER - exhaust R.H. (includes C20468clamp) . . . . ... ......... 1

2 C 19194 MUFFLER - exhaust L.H. {includes C20468clamp) . . .............. 1
3 C 20468 CLAMP ASSEMBLY -muffler . ... ... ittt i e e ennns 2

4 113- 4 BOLT - 1/8” X 17 NG heX e v vttt ettt ettt e et rareeee e e 4

5 195- 518 WASHER - plain 1/4" . .. .. ittt e e e e e 12

6 192- 19 LOCKWASHER - 1/4" | .. i ittt e ee e 4

HEAT SHIELD AND BAFFLES

1 C 18886 SHIELD -heat. . .. ..ottt ittt et e e e e et e e 1

2 C 19261 TBAFFLE - RH. .. . e e e 1

3 Cc 19260 BAFFLE - LH. .o i e e e e, 1

4 C 19432 BAFFLE - point boX ... ittt et e e e 1

5 C 17245 RIVET - pop 5/32 x 1-1/4"" dome head 2

6 353- 495 BUSHING ...................... 1

7 187- 1036 SCREW - 1/4 x 1/2"" self-tapping. . . ... 2

Printed in U.S.A. June 1974



22




]

CASE MODEL 446 COMPACT TRACTOR 23

CHOKE AND THROTTLE

REF. PART NO. DESCRIPTION REQ'D
1 C 19240 CONTROL -throttle .. ... ...ttt ittt ettt eeeennnnns 1
2 C 12224 HANDLE - throttle control, black . . . . . . ... ... . i i e e e s 1
3 C 19239 CONTROL -choke . ... ... i i e e e et e a e ea e 1
4 Cc 14506 HANDLE - choke control, white. . . . . . ... . ittt ienae e 1
5 111- 3 BOLT - 10-24 x 1/2” n.c. round head, squareneck ... ............. 2
6 192- 18 LOCKWASHER - #10Std. plated . ... ...ttt e 2
7 129- 17 NUT - #1024 plated . ... ittt ettt e e et e e i it 2
8 NSS ENCLOSURE - choke and throttle {early production}) ............. 1
9 Cc 20194 BRACKET - enclosure mtg. {early production) . ............... .. 1

10 187- 1036 SCREW - 1/4 x 1/2" hex self tapping (early production) .. ........... 1

11 C 23032 PAD - isolation (late production) .. . ... ... .. . .. .. 1

FUEL SYSTEM
1 C 10657 ELBOW ASSEMBLY -fueltank . . ... it i i 1
2 A 62079 CLIP-fuel line . .. .. .. it ittt e e ettt e 2
3 C 19238 HOSE - fuel line 43", . .. o i it (N s e s e e e e e e e e e e e 1
4 (o 16363 TANK -fuel . ... .. QO Y i e 1
5 C 11529 CAP - fuel tank (Includes insert) . . . NN . v i i e e i 1
6 C 11545 INSERT -fuelcap . ... i md e ) e e e e e i e e e et e i e e i e e et 1
7 C 16796 STRAP - fuel tank mounting, . . @ ........................ 2
8 173- 215 SCREW -1/4 x 1/2" NC r heath—rtachine, zincplated. . . ......... 2
9 129- 504 NUT -square 1/4” NC . o O N -t v vttt sttt e e e e eaen 2
10 C 14690 CUSHION - fuel tank . . .............................. 2
11 214- 253 CLAMP - hose 1/2" % 2 e 2

Printed in U.S.A.

May 1977



24

s
7 a
VR
-2 vaov
O AR Y
4 coany W

(o, " o
1/ 2 W s P

o nd IS P ~

V2
4 - ~
T LN
L

2 omN .

Bl

gl st s T
tHo Al I/ /1 7/ 7 N\
DS A A I

1

]
o opmll YU a1
L vosoNum | e, I
VoA 0N eIl W
AY AU NN T
NV L0 AU N
N T v N 1
e st
[ P
= |
ne )
Ay ] .
A LN
NN Y
W g
N
P

e



=

m

m
WOOOOP

a
@

—
COONOTL WWNN-=
-
OwO
®

NN = e e e o eed ook el -
N=00WO~NOOOHWN=
— —_ - [#%]
Saoz2ozooogoo
S oo @

131-

132-
113
- 132-
131-
195-

COXNOU H WK -

>
—

Printed in U.S.A.

PART NO.

37247
20037
22998
20035
22921
462
20093
96
20036
39519
01
310
14906
19867
442
20039
19767
178
104
20053
207
23004
24

67

19362
178
18911
18825
310
207
46

'

CASE MODEL 446 COMPACT TRACTORS 2

PTO CLUTCH AND LINKAGE
USED S/N 9679207 AND AFTER

DESCRIPTION REQ'D
KNOB -lever, PTO . . . .. i it ittt e e ettt n e ie e eennn
LEVER - PTO engaging {used prior to S/N9714911). . . . . ... ... .....

LEVER - PTO engaging (used S/N 9714911 and after) . ... ..........
ARM ASSEMBLY - PTO(used priortc S/N9714911) . . . .. .. ........
ARM ASSEMBLY - PTO (used S/N 9714911 and after). . . ... ........

BUSHING -fever, dash tower . . . . oo ittt it it i oo e ettt i e e a e
BUSHING - fliplock . .. ... ittt i e ettt et ettt e s

PIN - roll 3/16 x

SPRING -lever, PTO. . ... .. ittt it s e s e et ettt it e s e e
WASHER - nylon . . . oo ittt e i ettt ettt e e e
PIN - cotter 3/18 X 4. o v ittt et e e e e
PIN -cotter 1/8 X 17 . & i i i i et e et e et it e et e a et nssan
WASHER - nylon 3/8" .. .. i e e e e e e e
SPRING -clutchrod. . ... .. it ittt e i i e e et
BUSHING - heyco

ROD - clutch. .

GUIDE -clutchrod ...............

NUT - lock 3/8"”
WASHER - 3/8"”

BOLT -3/8 x 1" n.c. hex. ..
ACTUATOR - PTO switch

BUSHING -nylon . ... ... ... /AN e e i i e oo

BOLT - #10-24 x 1-1/4"
NUT - #10 - 24 lock (Uég<

IN - cotter 178" X 3/ . . i e i e e e e s 1

1

n.c. hex

- =S N NNNN = = = NN S-S e 2= =

LOCKNUT -3/8" NC heX. . ..ottt it it 1

WASHER - 3/8”
WASHER - 3/8"

May 1977






CASE MODEL 446 COMPACT TRACTOR 27

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION REQ'D
Cc 19804 CLUTCH AND FAN ASSEMBLY (used S/N 9679207 and after) ....... 1
C 18910 CLUTCH AND FAN ASSEMBLY (used prior to S/N 9679207)
1 C 16616 FAN -cooling .. ... ittt i i i et e e e e 1
2 C 18901 HUB -clutch . . . . e e e e e e e e e 1
3 c 23392 ARM - engaging (used on C19804 clutch} . . . .. ... ... vuenn. 1
4 164- 41 BOLT -5/16" x 3/4"" NC flathead socket, . . ... ... .. v vuuuuwunn 2
5 193- 76 LOCKWASHER - 5/16" countersunk external tooth, , . . .......... 2
6 C 23740 KIT - friction disC .« v v v v i et e e e et et e e e e et e e e e e e 1
7 C 15515 WASHER -spring. . . ... ... e 4
8 Cc 15557 WASHER -spacer .050" . . . ... . .. . .. i e e UAR
9 NSS PULLEY -clutch (orderitem 18) . .. . .. .. . ittt i e i 1
10 C 23245 BEARING -camand pulley . ... ittt it e e e 3
1 C 15556 WASHER -spacer .010" . . ... ... .t i e e UAR
11 C 21596 WASHER -spacer .005" . . . .. ... ... e UAR
12 NSS CAM - clutch (service with (2) C23033 cams and (1) C23392 arm)
(for C19804 cluteh) . .. .. e 2
12 NSS CAM - clutch (service with (2) C23033 cams and (1) C23507 arm)
(for C18910clutch) .. ....... .., ~ O R 2
13 Cc 16786 SPRING -clutchload . ........ 2
14 F 59014 RING - retaining 1
15 C 18908 SPACER -hub........... T
16 0 281b6N WASHER - fan 17/32" ¢ 1
17 C 18940 BOLT - 1/2" x 1-3/4" N i
18 C 22671 PULLEY AND DISC 1
19 C 23507 ARM - engaging (u 1

Printed in U.S.A. May 1977



28




REF.

—_
CONVNAPLWN=—

N NN NNNMNDNNN = o e e el el oed e ed =3
CONOTPSL,TWN_OODOONNOOORWN =

30
31
32
33
34
35
36
37
38

PART NO.
C 23271

c 18991

C 16

170
106

C 20057
Cc 20082
Cc 22023

131- 1

318

c 18733
131- 1181
195- 525

C 18

153

C 16362

46

C 15410
195- 2029
13- 219
C 18890

c 18

150

13- 514

20

C 14729

23

113- 424
C 16239
C 16373

Cc 24

137

138- 319

102

C 21515
Cc 19245

111-

109

c 14500

131-
C

Cc
I
195- 512

192-
129-

Printed in U.S.A.

1

18
17

FOLL

CASE MODEL 446 COMPACT TRACTOR 29

HOOD, FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - main, shown (used S/N 9679207 and after)
(req’s C23010 switch prior to S/N9715216) ....................
FRAME - main (used prior to S/N 9679207) . . ... ... v,

TRAY - battery . .

SCREW -5/16" x 1/2" WhizlocK . . . . v i v it e e e e e e e e e e eans
HOOD AND GRILLE ASSEMBLY (used S/N 9679207 and after). . ... ..
LINER - hood (used S/N 979207 and after) ... ..... ..o uuueuon..

HINGE - frame. . .

WASHER - plain 3/8"* x 13/16’ Q.D. (over engine footpad). . .........
CHANNEL - instrumentpanel liner . . . . ... ... ... ... ... .. ....

ROD - hood hinge

PIN - cotter 1/8" x 3/4""

CUSHION -washer. . ... ... e e e s i

PAD - foot L.H. .
PAD - foot R.H. .

BOLT -5/16" x 7/8" NC hex.. . . ,
LOCKWASHER - 5/16". . . .a.. . .
SPACER - rear frame . ... \

LOCKWASHER - 1/2" .. \ '
BOLT - 1/2" NC hex tr > B
STRAP - battery ho@ ................................

PIN -latch ... ..

@
O
-
-]
w
S~
®
=
[l
X
x
n
—
-
=
pd
(9}
S LS ANNN SRR NNN S B OE = 8 DB ANNN - b o=

RTS USED WITH C 19245 HOOD ASSEMBLY

LT-1/4" x 1-1/4" NCrd. headsq. neck. . .. ......................

@QQACER -hood. .

BOLT -#10x 1/2” NCrd. headsq. neck ............... ...

WASHER - 7/32”,

NNNN = = = -

May 1977



30




2

REF. PART NO.
1 Cc 16408
2 C 16404
3 13- 441
4 113- 424
5 192- 23
6 c 19417
7 C 16429
8 C 24318
9 Cc 15410
10 196- 2021
11 13 122
12 C 14534
13 121 106
14 C 171562
15 c 16444
15 c 16445
16 C 14728
17 o 16393
18 195- 524
19 C 17216
20 C 17066
21 131 178

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR N

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION REQ'D

SUPPORT -seat, front . ... ittt ittt et et e ettt neens
SUPPORT -s8at, 1ear . .. ittt ittt ittt s et e e e e e
BOLT - 1/2X 214" NChex . . oo vttt i it it e e et it e e it
BOLT -1/ 2 X 17" NC REX . v i vttt ittt et et ettt i arearaeens
LOCKWASHER - 1727 . ot e e e e e i
TRAY - 100l . .. i i it it e e e e e e e e e

WASHER - 5/16 x 1-1/4” OD, zincplated. . . . . .. .. .. .. ... ......
BOLT - 5/16 x 1-1/2" . ot i ettt it e e et e e e et e e
BUMPER -seat . .. .ottt it it s e e e e e e e e
BOLT-5/16x 1/2" flange whizlock . .. .. oo vttt ittt i iien e 1
HINGE ASSEMBLY -seat . . . . .o ittt it sttt ettt e e ee
FENDER - LLH. .. i i it ittt iiian
FENDER - RH. ... it it i s s et e et s e
GRIP -shiftlever .. ... ............
LEVER-shift..................

WASHER - 7/16 x 1-1/4" O.D.
SPRING -shiftlever . .. ... ...
WASHER - cupped......

NUT - lock 3/8” NC hex . .\\é ..........................

—_ ek e e ) e ek e S O ND DO S =S BN - -

May 1977

ek



32




REF. PART NO.
1 C 18813
2 C 18784
3 C 18782
4 138- 99
5 C 13605
6 C 13716
7 219- 404
8 c 13106
9 132- 311
10 C 12975
11 A 30881
12 187- 1046
13 C 12102
14 192- 23
15 129- 165
16 129- 365
17 Cc 16384
18 C 18786
19 C 22568
20 219- 17
21 Cc 215629
22 C 21526
23 c 21527
24 C 22992
25 c 22278
1 c 14240
1 Cc 14241
2 187- 1251
3 C 14246
4 C 14690
5 113- 118

¢
@

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

FRONT AXLE

DESCRIPTION

AXLE -front ... .. e e e e
SPINDLE -righthand. . ... ..., ... ... .o, e
SPINDLE -lefthand. . . ... ... it it e e
PIN - roll e e e e e
BALL JOINT - 1/2"" L.H. thread (early production) , .. . ... ... u....
WASHER - thrust. . .. .. e et et et e e
FITTING-Iube . .. ..o e e e e e e e e e e,
COVER -lube fitting . . ... ... .ttt e i oo
PIN - cotter 5/32 x 1-1/4" ., .. e e e
WASHER -wheel spindle. . . . ... ... i
WASHER -wheel spacer . .. .. ...ttt
BOLT -3/8" NCindentedhex head. .. ...........c.cuuueeu...
BALL JOINT - 1/2" R.H. thread (early production) . . ... ..........
LOCKWASHER - 1/2" zincplated ... ... ... .. ...
NUT-1/2" jam NFRH.thread . . . . .. ........ 0.0 uuuunennu..
NUT-1/2" jam NF LH.thread . . .. ... ... ... .. .. ...
TIE ROD (early production). . . ........ NN - e e
ROD - drag link (early production) . ... OO0\ o oo i it
ill replace C 19009 pivot. . .
FITTING-fube . . ... ... e N ) et i et e e e
TIE ROD - (late production) , . . @ .....................
od

3 T

PIN - axle pivot (late prod.) items 19 a

BALL JOINT - 1/2” R.H. {l4
BALL JOINT - 1/2"” L.H. (12
KIT - drag link {late prod
PIN - retaining, axle piyg

SN

)

HYDRAU RVOIR MOUNTING

SUPPOR MO RH. oo e e e e
SUP, r mtg. L.H. e e e
S > x1-1/4" nc. flathd.phillips . . .. ... o v ...
~heatexchanger mtg. .. .. .. ...ovivvnenneennnnnn

N -reservoir mtg. . ..o v ittt e e e e e e e e

“B/1B X B/B N heX L. e e e

production) ... ... .. ...........

33

=S NN =N= 2 a2 NOWON =L, PRARNNWWRARNN= 2 -

BN -

May 1977






REF PART NO.
1 C 16945
2 C 18014
3 131- 1113
4 Cc 16200
5 C 18992
6 C 14200
7 c 14201
8 131- 1112
9 195- 2021

10 192- 20

1 113 102

12 C 18711

13 113 206

14 192 21

15 195- 2069

16 c 15096

17 126- 16

18 C 24098

19 219 404

20 C 12975

21 Cc 18017

C 13106
1 C 13360
2 192- 23
3 113- 424

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 35

CAP - steering wheel
WHEEL - steering

NUT - lock
SHAFT - st

STEERING GEAR

DESCRIPTION REQ'D

5/8"”
eering

SUPPORT - steering gear . . .

PIN - pivot
WASHER -
NUT - jam
WASHER

ShIM. . e e e e e

3/4”

LOCKWASHER -5/16" zincplated. . . ... .. ... ... ... ... ... ...

BOLT - 5/16" x 3/4" NC hex

GEAR - ste

ering

BOLT - 3/8” x 3/4”" NC hex.
LOCKWASHER - 3/8" .. ..
WASHER - 5/8" zinc plated .

BUSHING -flanged nylon . . . . ... .o o i i e e
KEY - Woodruff 3/16” x 3/4" .. .....
TUBE - steering

WASHER -

FITTING - lube 45° ... .. ... ...

CLIP - tinnerman, steering

B/8 ... ...
eel @

COVER - lube fitting

DRAWBA

DRAWBAR & .
@ ZP . .

3

@

9

<3

LOCKWAS
BOLT -
<

C hex ZP

NN NN D a2 =D D C e e a o e aaaa

—_

May 1977






REF. PART NO. DESCRIPTION REQ'D
1 o 19250 BAND -brake . .. oot it it ittt s e et e e e e e 1
2 C 13526 PIN - Clevis . o it it it it ittt s ittt e e e et 1
3 132- 310 PIN - cotter 1/8" X 17 . . e e et 3
4 131- 1129 LOCKNUT -7/16" hex NC . . it i it i s i i ettt ceaaeaaanan 1
5 131- 1181 LOCKNUT -3/8 " hex NC . . .. i it ittt et e e et te i nneeen 2
6 195- 104 WASHER -3/8" " flat. . . . .o i v i sttt e e st e s vt e e ene e 2
7 C 19063 ARM -brake . . . .ot it i it i i e st et e e e e e e 2
8 C 19064 LINK -brake. . . ..ottt it i s i ittt sttt et 2
9 132- 321 PIN - cotter 3/327 X 1% i it i it et e e e ettt sttt e ee e e 6

10 C 19179 LINK -brake. . . ... ittt ittt i i i i e e e e e e 1

11 C 19251 LINK -brake band . . . .. ..t it e e e e e e 1

12 141 4 PIN - ClVIS .\ ottt e et e e e e e e et e 1

13 C 18871 SPRING -return .. it i it ittt e e e e e 1

14 213 4 0 Y 1

15 C 16379 SPRING -brake lock. . . . . ... ittt i e et e e e eeeannens 1

16 C 24096 ROD-brake ..................... 1

17 C 19183 ARM -brakerod ................ 1

18 138- 319 PIN - roll 3/16" x 1-1/4" . 1

19 C 22316 PEDAL - brake assembly 1

20 131 164 NUT -centerlock jam . ... ... /72N o oo i i 2

21 C 16164 TAB - liftcontrol . . . ... - @ ........................ 1

22 C 18147 LEVER - brake lock . . . %0 .......................... 1

FRONT AND:REAR WHEELS

1 C 24438 WHEEL -rear, B0 8N . . . vttt ittt e e e et e v 2
2 A 30064 BOLT - < =113 12
3 C 24433  WHEEL - font N . v i i ittt it ittt i e 2
4 219- 403 FITAINGNUEE,) ) . . . o oot e e e e e e e e e e e e e e 2
5 C 12110 BEARING -Wheel, inner . . .. .. . it it st et e it e it e mae e 2
6 C 12111 BEARING - wheel, outer. . . ... ..ttt e e e i 2
7 C 12370 /ABARNDIastic, front. . . . . ... e e et e e 2
8 A 70062 hub front wheel (optional). . . ... ... .. s 2

C 13106 __ \\. SCOVER -lube fitting . ... ... i it ittt et v ittt eneeeees s 2

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 37

BRAKE ASSEMBLY

May 1977



38




NoOooohWN = r:rU,
i

~No~

8

9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

29

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

Printed in U.S.A.

PART NO.

NSS
113-
114-
192-

o004

o0

218-

214-

POOOONO
®

218-
218-
214-

NSS

171-
131-
21
21

OOOOOO;O:D
<€

187-
13-
192-
129-
113-
195-
192-
Cc

T

113-

233
200

21
33565
18916
20060
20757

19743
19045

17236
5007
17622

258
14195

253
14245
18580
11629
11545
70100

215

504
18797
5006
19191
16687
17898 .
5107
5007

256
21496

20

095
14655
86
14619
21593
24149
24147
24148
23566
1036
3

19
101
206
104
21
20060
33565
207

CASE MODEL 446 COMPACT TRACTOR

HYDRAULIC SYSTEM

DESCRIPTION

PLATE - pump mounting (Order item 39} _ ... ... ... ...........
BOLT - 3/8 x 1-3/4" NC hex, support mounting . .. ... ....ouuuonen

BOLT - 3/8 x 1 NF hex, pump

mounting .. ...... ...ttt

LOCKWASHER - 3/8" zineplated .............. .. vunnn.

KEY -square 1/4 x 1" (engine

COUPLING - pump, used with

COUPLING - pump, used with

PUMP - hyd. 1/2" shaft, order
(see page 43)

£ 1
C20757 pump (repairs page 43). . . ... ...
C19743 pump (repairspage 43). . . . ... ..
C19743 pump and C20060 coupling. . .. ..

PUMP - hyd. 9/16" shaft (seepage 43) . . . . . . o v et it it i e e

PUMP - hyd. 1/2" shaft (order
repairs page 43 ........

C19743 pump and C20060 coupling)

FITTING - hydraulic3/4T x7/8”" “O" RING ... ............... ..
“O" RING-5/8"forC17263 fitting . . .+ v v v v ittt i et et eee e

SPACER - pump mounting. . .
CLAMP-hose . . .........
EXCHANGER -heat. . ... ..
CLAMP -hose .. .........
HOSE - rubber 3" . .......
RESERVOIR - hydraulic oil . .
CAP - reservoir with insert . . .

INSERT - reservoir cap . .
STRAP - reservoir mounting
SCREW - 1/4 x 1-1/4"" rou

HOSE - hydraulic, pun (.-

“0" RING - 1/2'or G18797 base

TUBE - valve to
TUBE - valve

repairspage45 .......

BrmMOTOr POPt . L . .. . e et
rt, 0% elbow “O ' FiNg « - oo i e

LVE - hydraulic control, two spool (used prior to S/N9679207)

SCREW -5/16 x 1-1/4"" NC flathead machine . . . . . ... ...

NUT - lock 5/16"" NC hex . . .

FITTING - hydraulic valve 5/8T x 7/8” “O" RING. . . . . ............

“O"” RING-5/8"for C18321fitting . . . .... ..t
SEAL - motor to transmission Case . . . .. .o v v v vt u i v oo n
MOTOR - hydraulic (Repairspage 41) . .. ... ..o it
SCREW-1/2" x 1-1/4"NCflanged 12pt. . ... v ' v ii e

HOSE - rubberd4”. .. ......
HOSE - rubber, tank to pump.
KIT-pumpmount ........
BAFFLE - cylinder, rear R
BAFFLE - cylinder, rear L.
MOUNT - pump........
SCREW - 1/4"-20x1/2"

Heo

He o

self tapping (late production). . ...........

BOLT - 1/4" x 3/4" NC hex (early production}. . ..................
LOCKWASHER - 1/4" (early production .......... ... ... cooo..

NUT - 1/4"" (early product

[T5) 1) FRP U

BOLT-3/8"-16x3/4"hex......c.iiiiiiii ittt iiiniienanen

WASHER-3/8"........
LOCKWASHER - 3/8". ..

COUPLING - pump (repairspage 43). . .. .. .o ittt e i e e

KEY -square 1/4" x 1"..
BOLT - 3/8"”- 16 x 1" hex

May 1977

39

—_ = = =S YN R -

-

NNNN=C 2 a aaNDNN - el o

-

Madmmbwmmwdd_\_u—\_ah_n_\l\)wml\)—\



40




SPEED CONTROL
REF. PART NO. " DESCRIPTION
1 A 37247 KNOB -speedcontrol . . .. ........ .o
2 C 12093 BUSHING -lever .. oo v i it it i it ieie v e n e ns
3 c 20071 LEVER - speed control {used S/N 9679207 and afteq
3 C 18857 LEVER - speed control (used prior to S/N 9679207)
4 C 17612 SPRING - compression . ... ..uvvnenesnnens
5 C 21518 WASHER -nylon . . . . .. o oo i i i e i i e e e e oo e
6 C 18742 ROD-control . ... o it ittt ie i ieans
7 129- 122 NUT - 5/16" NF hex, zincplated .............
8 C 19025 JOINT -ball . ... ittt e et
9 1956- 521 WASHER -B/16" . . . .. it i i i it e i i i ns
10 132- 320 PIN - cotter 3/32"" x 3/4" . ... i
11 138- 323 © OPIN-roll 1/8 x1-3/4". . . .. s
HYDRAULIC DRIVE MOTOR
REF. PART NO. DESCRIPTION
C 14655 MOTOR -hydraulic .. .............
1 C 16516 RING -retaining .............
2 NSS SPACER - (See kits below). . . ...
3 NSS SEAL - oil {See kits below). . . ./,
4 C 14827 HOUSING ASSEMBLY . AN
5 C 14837 ENDCAP..........} N\
6 NSS SEAL - (See kits below), N
7 Cc 14828 SHAFT - coupling .
8 C 14829 DRIVE LINK .. @Q)) ................
9 C 14830 PLATE - wear % .................
10 C 14831 ROTOR Ass% ...................
11 C 14832 PLATE - TN L {1 7
12 D 59700 ' MANIEQAR D)\ - - i i i it c e it e e e nns
13 o 14834 AND RINGSET. .. ........
14 NSS ling (See kitbelow) .............
15 C 14836 9 000 SEEBEME. . ... ... i
16 C 14838 -3/8"x4-3/8"NFhex ,...cveuennnns
17 NSS SHER -back up, .010". . .. .. ... ...
C 19037 @T -MO"ringandseal .. ... i i i i e
C 1904 @ RING-sealing........ .o ranrnns
C 190% SEAL - dirt (not used - throw away item) ... ...
C 338 SEAL. ¢ it e e e e e
C ‘@" SEAL. ...t e e
C @g 6 RING -retaining ... .......0.cciiivernnen
Cc 040 SPACER-seal. . ......cuiiemnnrunnennn
C 19212 WASHER -back up, .010”, . ... ..... ... ...

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

41

REQ'D

---------------

---------------

...............

__I—\—I—lN-l_hd—-\\]—\.—lﬂd—idd—lﬂ“—h—l.—\—lﬂ—\

May 1977






S—
REF. PART NO.
1 C 20757
1 C 19743
2 C 20761
2 C 20456
3 C 20762
3 C 20457
4 C 20764
4 C 20460
5 C 20765
5 C 20461
6 D 58185
6 C 20462
7 D 58186
7 NSS
8 D 58187
9 D 58196
10 221 849
1 D 58188
12 D 59650
12 NSS
13 13- 424
14 D 58189
15 C 19207
15 C 20455
16 O  10323AB
N~ 16 A 35690
C 20767
17 C 18916
17 C 20060
18 NSS
19 NSS
20 C 15036
21 83- 55
C 24334 @
2 C 15729
3 c 1913
4 C 15731
5 C 15732
6 C 15733
7 C 15734
8 C 15735
9 C 19114
10 C 15737
11 C 15738
12 C 15739
13 C 15740
“ 14 15- 540
15 C 19207
16 C 19115

Printed in U.S.A.

@IT - seal {includes items 7, 9 and 12)

CASE MODEL 446 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING
USED S/N 9679207 AND AFTER

DESCRIPTION

PUMP - hyd, 1/2" shaft {used S/N 9679207 to 9679230), order . .,.....
C19743 pump and C20060 coupling

PUMP - hyd. 9/16" shaft (used S/N 9679230 and after) .............
BODY -pump 1/2” shaft. . . .ottt it i it it ettt ie e
BODY -pump 9/16" shaft. . . . . v i i v v v i i et s s sttt et i e,
COVER ASSEMBLY -pump 1/2”shaft . . . .. ... ... .............
COVER ASSEMBLY -pump 9/16"shaft . . . ..................
GEAR - pump,drive 1/2"shaft. . .. ... ...ttt cneinnn
GEAR -pump, drive 9/16" shaft. . .. .. ... vt ii e
GEAR -pump,driven 1/2”shaft. . . .. ... . it e
GEAR - pump, driven 9/16" shaft . . .. . .. .. .. ... . i
PLATE -wear, 1/2"shaft ... ... ... 00ttt
PLATE -wear, 9/16" shaft, . . . .. ... ..ttt it ein e
SEAL -wear plate 1/2"shaft , ... ... ... .. . .. ... ... ...
SEAL AND RETAINER - wear plate 9/16'' shaft {order C24334 kit) . .
SEAL - pressure loading (C20757 pump only)
SEAL - “O" ring (use C24334 kit for
PLUG-pipe . ........ . .....°% e e e e et e

PIN-dowel...............( Q N S
SEAL -shaft, 1/2”shaft . .. /AN o i i i et e e e e e
SEAL - shaft, 9/16" shaft\(orderC24334 kit) . . . .. i v v v e ..
BOLT-1/4x1-1/2" nc & =1

WASHER - 1/4". . ..

RING - retai
KIT - seal, .-N\s_, pump (includes items: 7,8,9, 12, 16and 16). . . ..
COUPLI G@J‘ with C20757 pump 1/2”shaft) .. .. ... ...
cogpr -@ ith C19743 pump 9/16"shaft). . . . .............
Neoupling (order item 17)
oupling {orderitem 17) . ... ... .. ... e ineeennn
R - {for C18916 and C20060 couplings). . . . . ... v i v v nn
TSCREW -5/16x5/16"N.C.soc.hd. ... ............. ...,

C 19045 HYDRAULIC PUMP
USED PRIOR TO S/N 9679207

PUMP - hydraulic (order C19743 pump and C20060 coupling) ...........
PIN - dowel ... i e ittt
COVER - back assembly. . ... ... ot i e e
GEAR ASSEMBLY -driven. ....... .ttt e e et e iiaeens
PO RING L e e e e e e
BODY - pUMID ..o e e s
COVER - front. ... e e e e e e
Y I o - oY
GEAR ASSEMBLY -drive. . .. ..ot e e et
PLATE - Wear .. i it it e e e e e
SHIELD - heat
GASKET

KEY - 1/8” sq. x 3/4”
WASHER

43

R g o - T i W | JEEFy N Ry

May 1977



44




CASE MODEL 446 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE (TWO SPOOL)
USED S/N 9679207 AND AFTER

REF. PART NO. DESCRIPTION
C 21496 VALVE -control, twospool . . ... ... ..t i ercmeeieeeeenn
1 A 60273 RING -retaining .. ... in ittt ittt e st seaaeens
2 NSS SPOOL -motor (Order C21496) . . .. . ... ... it
3 NSS SPOOL - float (Order C21496) . . . . . ... . .t it it e ine s
4 A 7982 SEAL -SP00L. .ttt it e e e e e e e e e
5 NSS BODY -valve (Order C21496). . . .. ... ... ittt it e i inn s
6 211- 9 BALL -steel B5/18" . . .t ittt e e e e e
7 c 21507 SPRING -relief . . ... i i i e,
8 C 17433 SCREW -reliefadjust . . ... ... . it e e e
9 C 17436 GASKET -reliefadjust cap, .« . v v i v v v it it it e e neannesns
10 129- 531 CAP - adjust SCreW & . . Lttt et it it et e e e e
11 C 17439 DETENT -spool . ... .. i i ittt e i
12 C 13200 SPACER -detent . . .. ... ... i e e
13 D 59376 SPRING -detent return. ... ...ttt ittt ittt iaennnnnes
14 C 17440 WASHER - return. . . . o s ittt ittt i ettt ettt nnneen
15 C 215056 SPRING -relief . .. .. i it e e e e e e
16 211- 7 BALL -steel 1/4. . .. .. .........
17 C 17438 COVER-detent. . . ...........
18 C 17443 SCREW -detent. . ..........
19 C 17444 SPRING -detent . . ........
20 169- 114 SCREW -cover . ......... ..
21 221- 841 PLUG - pipe ....... N
22 C 21506 RETAINER - ball seat. . :
23 C 21509 SCREW - adjust, relie
24 C 21508 GASKET - adjust @
25 C 21510 CAP - adjust scri ») YT e e i et e et a e e
Cc 21504 KIT - relief {inc 6,7,22,23,24and25). . . ... ...
C 21511 KIT - relief (i ms8,9,10,15and16) . . . ... .............
C 18851 KIT - dete sitems 11,12,13,14,16,17,18,19and 20} ... ...
<&
HY Q& ONTROL VALVE (TWO SPOOLS)
X USED PRIOR TO S/N 9679207
NSS VE - control, two spool (order C21496 valve) ....................
1 A 60273 @ RING -retaining . . .. ottt et e et e e ettt e e
2 NSS @ SPOOL - motor (order C21496 valve) . .. ... oottt i
3 NSS SPOOL - float {order C21496 valve) ... ... i
4 A SEAL - 5p00L. .
5 N @ BODY - valve {order C21496 valve). . . ... ..o oottt
6 2@ 9 BALL -steel B/167 . . .. e e
7 C 7432 SPRING -relief. . ... e e
8 C 17433 SCREW -relief adjust .. ... ... . i i i i i i iaaans
9 C 17435 GASKET -relief adjust Cap . . . .o oot i i e et
10 129- 531 CAP - adjust SCreW. . it i e e et e
11 C 17439 DETENT -spool .. ... e
12 C 13200 SPACER -detent. . ..ottt e e e
13 C 17441 SPRING - detent retUrN. . . . .. oottt e e e e e e e e
14 C 17440 WASHER - return . . ... i i e
15 C 17445 SPRING - relief, tapered . . .. .. .. it e e e
16 211- 7 BALL -steel 1/47 . . e
17 C 17438 COVER -dentet . ...t e e e
18 C 17443 SCREW -detent ...ttt i i et e e e e e,
19 C 17444 SPRING -dentet. . ... . . e e e e
20 169- 114 SCREW - COVEr .. ittt it ittt e e e e
21 221- 841 PLUG - PIPE .« ottt i e e e e e

Printed in U.S.A.

May

45

mea Em a2 D A NN, W= e N = N == B a N =

S NN N =W et ed e a3 NONNN = 2 B N) e

1977



46

-~
AN\ G N7
APZZZA\NR WL |

222 ] | MY T

g ) W N, Bl
g N—m || N
A\



REF PART NO. DESCRIPTION
1 C 13770 CASE - transmission . . . . .. vttt vt e e e
2 C 12713 BEARING -flange . . . . . ... i
3 C 16744 BEARING -flanged . ... ...... ¢ nnnnn.
4 D 31945 SEAL -axle. . . .o v i ittt it e e e e e e e
b C 13241 BEARING -sleeve . . ... .. ittt i e m e e oo e e e ot
6 C 13386 BEARING -sleeve . . ... ..ttt it iieirenanenns
7 221- 4 PLUG -filleranddrain 1/2" . . . . . .. v i i i e i i i i e
8 C 13266 SEAL -shiftrod ... .. ... ... it
9 C 13211 BEARING -roller, inputshaft. . . . .................

10 C 12723 CAP-shiftrod . ......... ... ...

12 C 22638 SHAFT -axle,short RH. ... ... ... ... ... ........

14 C 22637 SHAFT -axle,longLH. .......................

15 B 52144 RING -retainer,axle ... ... ...iuu it eenennnnn

16 C 13196 GASKET - transmission Cover. . . ... v v vt it e v ennn

17 C 13197 COVER -transmission . ... ... ... ...ttt nnnn

18 A 50096 BREATHER - transmission. . . . . ..................

19 192- 19 LOCKWASHER -1/4" . ... ..........

20 113- 1 BOLT - 1/4 x 1/2" NC hex

21 C 12725 FORK -shift. . ...............

22 C 16339

23 C 14168

24 C 14644

25 C 12551

26 C 12552

27 C 16295

28 C 24192

29 NSS

30 NSS

31 C 12559

32 C 12560

33 R 17820

34 C 12561 3/8x4-3/4" NChexcap .................

35 131 366 B/ 'NChex . ...ttt it i e

36 C 12718 R-differential ... ......................

37 c 14223 Q\y' - ¢ 1o

38 C 12965 GEAR -brakeidler. . . ... ... . ... .. .. .. . . ...

39 C 14 @ RING - retainer, brakeidler . . .. .. .. ... .. ... ...

40 C BRAKE DRUM | | . ... . it it e e e

41 126- KEY - Woodruff, brakeidler. . . ... ................

42 1

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

@ PIN -roll 3716 X 1172 . o o e e

47

3
m
R
o}

N= 2 W=

May 1977



48




CASE MODEL 446 COMPACT TRACTOR . 49

HYDRAULIC LIFT

REF. PART NO. DESCRIPTION REQ'D
1 Cc 19661 CROSS SHAFT ASSEMBLY .. ... ..ttt it it i et e iea e 1
2 219- 404 FITTING -lube . . ... . it i et i ettt e et e iiae e 1
3 C 18251 PIN-cylinder tolever., .. ... it e s et ittt et et et e ettt n e 1
4 132- 310 PIN - cotter /8 X 1" . i i i ittt e e ettt et i e e 5
5 C 17734 HOSE - long . . . .o ot it i et e et et s ettt eee e e i 1
6 C 17249 BRACKET -mounting, toD . . v v v v v vt e v e e vt meeeeee e eeee s 2
7 C 17250 BRACKET -mounting, bottom. . . . ... vttt ittt ee e 2
8 113- 207 BOLT -3/8" x7/8"NChex........couiiiiiiini i, 4
9 131- 178 NUT -3/8" NCheX . ...ttt et it et s e aaae e 4

10 C 16163 LEVER -liftcontrol. . .. . ... i i it i it it e it e 1

11 A 37247 KNOB -controlever. . . ... ittt i ittt i it e vt e et iaenanns 1

12 Cc 12093 BUSHING - liftlever. . . . .. ittt i it et e e s 1

13 132- 320 PIN - cotter 3/32" X /4" . . . . i i e et 1

14 195- 533 WASHER - 1/27, it it ittt st 1

15 c 21518 WASHER -nylon . .. ... . it i et it 1

16 C 17612 SPRING - control lever 1

17 195- 521 WASHER -5/16". . .. .. e 1

18 C 18742 ROD-control . . ................ . 1

19 129- 122 NUT-5/16 NFhex. .. .......... 1

20 C 19025 BALLJOINT. . ............ ” 1

21 113- 207 BOLT-3/8"x 1" NChex . « .. @ ........................ 2

22 131- 178 LOCKNUT - 3/8" NC hex .<> .......................... 2

23 195- 104 WASHER - 3/8" x 1-1/8" BN, v it v e e et ettt e i eeee e ; 2

25 C 18888 PIN-cylinderfoot . . . . A\ . )} Y.ttt i e i et e s i i e e e e ns 1

26 C 21496 VALVE - hydraulic, 3 used S/N 9679207 and after)repairs page 45 1

26 NSS VALVE - hydraulic 3t (used prior to S/N 9679207) repairs page 45 1

27 218- 5056 FITTING - valv udes 218-5004 “O"ring) ... ..t 2

28 C 17224  HOSE -short o NG o i i et e e i e e e e e 1

29 C 19475 T 1

30 C 19476 DN-BWIaEr L L 1

31 C 19104 ¢ NDPISTON ASSEMBLY. . .. ... .. e 1

32 C 17732 BOQTeylinder ... . i e e e e e e e 1

33 N (= 1

34 NSS NN RING .. e e e et e e e e 1

35 NSS @ O RING ..t e e e e e e e 2

C 17268 @ IT - seal, cylinder (Consists of items 33,34and 35) . .............. 1
C 13 COVER -lube fitting . . ... ... . ... .ttt it et tinannnns 1

<3

Printed in U.S.A. May 1977



TO ENGINE
o STARTER

TO ENGINE
CONNECTOR




51
ELECTRICAL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 19228 HARNESS - wire . . . . e e e e 1
2 C 14565 CABLE -battery tosolenoid . ... ... . ittt it e e st nnnnens 1
3 C 14566 CABLE - battery toground (Black 12"} . . . . .. i i ittt i et e 1
4 C 19055 WIRE - solenoid to PTO safety switch (used prior to S/N 9715216) .. ... 1
5 223 31 FUSE - 30 amp. ..ttt it it it it e e et et e i e e e 1
6 C 19231 WIRE - ammeter to rectifier (Red9”) .. .. .. ... . ... 1
7 C 19232 CABLE - solenoid to starter (Black 18). . ... ... . ... 1
8 C 19229 WIRE - solenoid to ignition switch (Yellow 9”) . .. .. .. .. ..., 1
9 C 19230 WIRE - solenoid to ammeter (White 8-1/2) . .. .. ... ... ... 1
10 C 14553 SOLENOID -start . ...ttt it sttt et ettt et 1
11 C 19378 CONNECTOR -regulator,3contact .. ....... ..t ennn 1
12 C 19379 CONNECTOR -engine, 2contact . . .. ... ittt ittt ettt ie e e e 1
13 C 14537 CONNECTOR -headlamp . . ... ... ittt it sttt ittt s e e e e e e 1
14 C 18389 AMMETER -30-0-30amp. . ... . ittt ittt ittt it e ce e e eaeea 1
15 C 21945 REGULATOR -rectifier . .. .. . i it i e e e e e e it e e 1
16 C 22571 HEADLAMP ASSEMBLY -12volt .. ..... 2
17 NSS SWITCH ASSY. - neutral start (prior to S/ 1
18 C 18197 BATTERY -12volt . ... .........° 1
19 C 23839 KIT - ignition (includes key) (used pri 1
20 C 17763 KEY - ignition (used prior to S/ B) v e 1
21 c 18115 SWITCH - PTO (used prior S/N@H) ..................... 2
22 C 16239 STRARP - battery hold dowf3 N\ T 1
23 C 21989 INSULATOR - neutral sta NONY - e e e e e e e e e e 1
24 Cc 23002 SWITCH ASSY - neutral d S/N 9713926 and after). . . ........ 1
Cc 21993 KIT - switch, neutral $1art =" . . . . . e v s et e it et e e e et e 1
25 C 22765 SWITCH - PTO (us 1491Tandafter) . . . ... ... ... .. ... 1
26 C 23003 WIRE - solenoid p switch (black 20'") used S/N 9714911 and after. . . 1
27 C 23010 SWITCH - igsiti ed S/N 9715216 and after) .................... 1
28 A used S/N 9715216 and after) . .................... 1

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

N

May 1977



52

-



REF. PART NO. DESCRIPTION
1 C 14060 NUT - back up (used prior to S/N 9716216) ... ..........
2 C 17921 NUT - escutcheon (used prior to S/N 9715216} . ... .......
3 131- 629 NUT -speed type “U" . . ... .. i i
4 187- 1047 SCREW - #8 x 1/2" self tap. Phillips . . . ... ... .u.....
5 13- 3 BOLT -1/4" x3/4" NChex. .. .. ... .. e,
6 129- 101 NUT - 1/4" e
7 192- 19 LOCKWASHER - 1/4" NChexX . « oo vt et e e it e e eeeees
8 111- 131 BOLT-1/4" x1-1/8" NCrd. hd.squareneck ............
9 193- 57 LOCKWASHER - 1/4" externaltooth , . ... ............
10 111- 202 BOLT - 5/16 x 3/4” NC round head, squareneck . . . .......
11 129- 102 NUT -5/16" NCheX. . ..o it e et e e i ee e
12 111- 108 BOLT - 1/4” NC round head, squareneck ., . ... ..........
(o 22571 HEADLAMP ASSEMBLY -12volt . . ... ........c.....
13 C 22573 LENS-headlamp .. .. . . ... ... ... ... ...
14 C 14304 GASKET -headlamp. . ... ... ... i
15 C 14305 BULB-headlamp-12volt. . ... .........ccvvuv...
16 192- 20 LOCKWASHER - 5/16". . . . .. i et it e i
17 129- 122 NUT-5/16" NFhex. .. ............
18 129- 27 NUT-#10NFhex .............. )
19 192- 18 LOCKWASHER #10 . ......... )
20 187- 485 SCREW - #10 x 5/8" self tapping
21 193- 70 LOCKWASHER - #10 external to@ ................
22 C 10836 NUT -speed . ........¢ N T S,
23 129- 660 NUT - #10 - 32 UNF hex %n ammeter minus terminal) . . ... ..
24 182- 523 SCREW - #10 x 7/8" bin used prior to S/N 9714911).
25 C 19254 WASHER - nylon 13/ prior to /N 9714911) .. .. ..
26 129- 77 NUT - square, #1044, prior to S/N 9714911). . ... ...
27 195- 513 WASHER - #10, riorto S/N9714911) .. ..........
28 C 19246 HOLDER - stxi itch (used prior to S/N 9714911) .......
29 C 18115 STRIP - saf (used prior to S/N 9714911). . .. ... ..
30 195- 521 SN (used priorto S/N9714911) .. ........
31 Cc 21679 e arfd throttle cable (used prior to S/N 9714911)
32 182- 528 70 - 32 x 1/2" pan head (used S/N 9714911 and after) ... ...
33 192- 18 0 ASHER - 3/16" zinc plated {used S/N 9714911 and after) . ... ..
34 129- 37 ( - #10 - 32 hex, zinc plated (used S/N 9714911 and after).
35 C 23330 @ - switch mounting (used S/N 9715216 and after}. . ... ..
OCKWASHER - internal tooth {used S/N 9715216 and after)

36 c 23012@
&

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

53

)
m
Q
o

S S NN =SS NNNNNNNN=SRNRNNRNNNNOON =SSN aNNNNOORN DR o -

May 1977



54




CASE MODEL 446 COMPACT TRACTOR

D 70115 FLOOD AND TAIL LAMP (OPTIONAL)

REF. PART NO. DESCRIPTION
1 D 70115 LIGHT ASSEMBLY -floodand tail . . .........vveveaaat.
2 A 25213 RETAINER -sealedbeam . .. ... . ittt enenn
3 D 71409 LAMP - sealed beam #4409X . . .. ... . i i e
4 33686 BULB -tail #1141 . . .. e
5 NSS SHELL-light. . .. ot e e i e et et e e e aes
6 193- 543 SCREW AND LOCKWASHER -#8-32x3/8'N.C..........
7 A 34036 BRACKET - mounting, tail lamp .............. . ...,
8 113- 209 BOLT-3/8x1-1/2" N.C.heX ..ot i i e e eiieenans
9 192- 21 LOCKWASHER - 3/8" ..o e e e e
10 129- 103 NUT -3/8"N.C. hex. .. ..o e e e i i
11 10923 WASHER - bearing . . . ... . ittt ittt et ien s
12 192- 23 LOCKWASHER - 1/2" . oo e e e e e i e
13 129- 105 NUT - 1727 NG ReX. o oot e e e e e e e e e
A20965 TAIL LAMP {(OPTIONAL
1 NSS LAMP ASSEMBLY - flood and tail (use @ for service)
2 B 50255 MOLDING - lamp retaining ... .((V . X4 . .o v v v v a v e e
3 10934 SCREW - molding. . . ... NN e
4 A 40855 LAMP - sealed unit...... Xﬁ) ..................
5 B 50223 BULB-red 16 CP. 12 volte 00N\ o o o et e et ae e n s
6 B 50273 WIRE - switch . . . . @ ......................
7 173- 73 SCREW - wire . . . % ........................
8 193- 4  WASHER-1/4 1otk .= . . . . o ittt it it e i i
9 NSS  SWITCH (seekiflelow) ... ... ... .. . ...
10 NSS ithelow). . ....... . i ii i i
11 A 30888 00 NUT - sCRN N e v v v vttt ettt ettt eeeaanennnnnns
12 10927 = SPRINGMtetmimal . ... .. et e e
13 1V - 8 5 N
14 B 50293 = TERMINAL -wire ...ttt i i e e e e
15 129- 106 ((NBIW1/2"NChex . ... ... . . i
16 192 23 Q ............................
17 10923 /SO0 WASHER -bearing. .. . .. ... ittt
18 113 209 @BOLT -3/8x 1-1/2" NC hex, zinc plated . . . . .. .oovvrnn..
19 192- 2% LOCKWASHER -3/8" zincplated . ....................
20 129- NUT . 3/8”" NChex, zincplated . . .....................
21 A BRACKET - mounting, taillamp. . . . ... ... ... ... ....
A KIT - switch (includesknob} . ... ... .. ... .. ... .. ...

Printed in U.S.A.

....... 1

May 1977

55



56

,IIIII
Acaution ’

MEEP ALL SHIELDS IN PLACE
BEFORE LEAVING OPERATOR'S POSITION:
SHIFT TRANSMISSION TO NEUTRAL
SET PARKING BRAXE
DISENGAGE ATTACHMENT CLUTCH
SHUT OFF ENGINE
REMOVE IGNITION KEY
WAIT FOR ALL MOVEMENT TO STOP
BEFORE SERVICING MACHINE
KEEP PEOPLE AND PETS A SAFE
DISTANCE AWAY FROM MACHINE

r o o oyl

\\\\
A S §

ATTACHMENT
DRIVE

A CAUTION

KELP AL SHIELDS I BLACE

BEFORE STARTING ENGINE DISENGAGE ATTACHMEN
DRIVE AND BUAGE THAVET T ONIHOU LHVER INTO
NeuTRAL

TO RARK THACTOK  BUACE TRAVEL CONTROU LEVER
INTO NEUYRAL $11FARKING ARAKE. DISNGAGE
ATTACHMENT DRIVE SHUT OFF ENGINE AND HEMOYE
whiTIoN K1Y

ATTACHMENT TRAVEL
DRIVE

AMMETER NEUTRAL

AETARD
n[v[us[ ~ I ’

ca5e]

RETARD

hydraulic drive

GAUTION  WHEN OPFRATING ON INCLINE FLACI
TRANSMISSION IN LOW HANGE

STOP ENGINE ANU Wil 1OR ALL MOVEMSNT 10

STQP BEFDME GISMOUNTING TRACTON HEFORE

SERVICING OR MAKING ADJUSTMENTS TO TRACTOH
ND/OR ATTACHMEN]

KEEP PLOPLE AND PETS A SAFE DISTANCE AWAY

FROM THE MACHINE

446

Lowrn

ATTACHMENT O
LIFT

.ouw.w

QABO0OLINE 4
ONLY

1 03

[T ®

S A




REF. PART NO.

1 321- 2501

2 321- 2500

3 321- 2625

3 321- 2503

4 321- 18

- 5 321- 2658
6 C 14539

7 321- 1786

- 8 321- 1423
8 321- 1571

9 321- 1788

10 321- 2110

11 321- 2111

12 321- 2487

1 C 19652

w

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

DECAL -
DECAL -
DECAL -
DECAL. -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -

DECAL -

DECALS

DESCRIPTION
hood L.H

hood RH. .. ... . e :
instrument panel (used S/N 9679207 and after)

instrument panel (used prior to S/N 9679207) ...............

gasoline
float
hydraulic reservoir
ignition switch

shift range
parking brake

"CASE" (used S/N 9679207 and after)
“CASE" {used prior to S/N 9679207)

attachment drive {used prior to S/N 9679207} ..............
“Caution’” (used prior to S/N 9679207) ...................

MOWER LIFT LINK

<

LINK - lift, rotary mower (sh&@/ith tractor) . ........... .

57

el
m
Q
Q

— ) ek wmd et md o e e ) ol e =3 W

May 1977



58




CASE MODEL 446 COMPACT TRACTOR

H26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

N
REF. PART NO. DESCRIPTION
1 C 19740 HITCH PLATE ASSEMBLY . . it i it ittt ettt e e
2 219- 405 FITTING -lube . . . it e et e e s et e et e it e e einaen
3 C 14722 NUT - fiftrod © .. i i i e e et
4 C 14724 ROD ASSEMBLY - R H. lift. . ..ot s i st i e e e st ettt e et et e e
- 5 138- 309 PIN -roll 1/4 x4 L e e e e e e e e e e
6 132- 91 PIN -cotter 3/18 X T . Lottt it e e et e e e e e e
7 195- 541 WASHER - plain B/8" . . . . it it e e e e e e e
. 8 C 14715 ARM - L. . . e e e e e e et
9 C 14991 CHAIN -stay 19 links . . . . . .. .. i it ittt e ettt e e e e as
10 113- 118 BOLT -5/16 x 5/8“ NChex, zincplated. . . .. ... ... ... ... uu...
11 131- 176 NUT - lock B/16" NChex . . ..ottt e e e e e v i ee e
13 B 52118 PIN - KHK o e e i e e e e e e e e e
13 A 30338 PIN - KK .. e e e e e e e e e e e
14 C 14725 ROD - lift LH. .t i s e e et e e
15 C 14717 PIN - Clevis . o h st st i et e e e e e e e e e
o4 14712 LINK ASSEMBLY . . ... ... ..., AN\ S
16 C 14703 CENTER TUBE ASSEMBLY .. ... N R
17 C 14709 BALL END ASSEMBLY RH. THREABN. V. .. . . . s e e e e
18 C 14710 BALL END ASSEMBLY LH. THREAD. . .. ...... ... ... ...,
19 138- b9 PIN-tolb 1/8 x 7/8" . o oo o N T e e e
20 o 16128 PIN - clevis 5/8 x 3" . . . \ ............................
N
1 C 19740
2 C 14975
3 C 14976
4 132-  .310
5 113- 417

T . 4 Brpys
Printed &, U350 May

=
m
Qe
o

B A ek ma a S WNNNSaSNPRO == -

N W e =



60




REF. PART NO. DESCRIPTION REQD
1 221- 1134 NIPPLE - 1/4 x 1-1/27 o e e e e 1
2 221- 1375 ELBOW -900 .. ... . 1
3 C 17188 HOSE - hydraulicshort . . . ... ... .. . i i 1
4 C 17189 HOSE -hydrauliclong. . .. ... ... . ittt ee e 1
5 218- 5291 FITTING - tee {Includes 218-5004 “O" ring). . . <« v v v i 2
6 NSS CYLINDER ASSEMBLY - (order (1) C19480 and (1) C19481) ....... 1
7 C 19476 BODY - cylinder .. ...t e e e e e e 1
8 C 19469 ROD AND PISTON ASSEMBLY. . .. oot et e e e e e i 1
9 C 14692 FOOT -eylinder .. ... ...ttt e e e e e i 1

10 NSS SEAL - WiPer . o e e e e e 1

11 NSS PO RING L e e e e 1

12 NSS PO RING . e e e 2

13 C 17268 KIT - seal (Consistsof items 10, 11and 12). . . . . .. . e e i i n e ... 1

MODEL F27 HITCH ADA
1 C 14872 BRACKET - hitch adapter . .. . . @ ....................... 1
2 C 14568  PIN-drawbar . ... .. c QNN T e e 1
3 113- . S 4

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 61

MODEL H26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS

14568 PIN - drawbar . ... ... .QaN\.
425 BOLT - 1/2 x 3" NC hex, T

May 1977






CASE MODEL 446 COMPACT TRACTOR 63

H24 SLEEVE HITCH

N

REF. PART NO. DESCRIPTION REQ'D

1 C 14867 HITCH FRAME ASSEMBLY ... ... ... ittt ti it iannn 1

2 C 14457 ARM - it i e e 1

3 195- 541 WASHER - plain 21/32" . .. . e e i e e e e e 2

4 C 10898 PIN -safely. . ..o i e e e e et e e 2

5 C 14459 BRACKET -hitchmounting R.H. , ... ... ... . ... ............. 1

- 5 C 14460 BRACKET -hitchmounting LH. . . .. .. ... ... . ... i, 1

6 113- 417 BOLT-1/2x 1-1/4" NChex, zincplated . . .. ........¢0cuveuee.n 4

7 192- 23 LOCKWASHER - 1/2” zincplated ........... ..t iverunnnn 6

- 8 C 17219 PLATE - liftlever. . . ittt it e et ereaeaaaaa 1

9 13- 417 BOLT-1/2x 1-1/4" NChex,zincplated . . . ... onn 2

10 129- 105 NUT-1/2"NChex, zincplated .. ..o i ittt it e ettt e eennennn 4

11 1956- 6545 WASHER -plain 3/4” zincplated . . . . ... i ittt it it i te e 2

12 132- 306 PIN -cotter 3/16 x 1-3/4" . . . . .. it it e e e it e v ee e 2

13 113- 421 BOLT-1/2x 2" NChex,zincplated. . . ... ..... ... cuuiiu.... 2

14 C 14568 PIN -drawbar . ... .. . it it it ittt it eie s e e ann 1

Printed in U.S.A, June 1974






CASE MODEL 446 COMPACT TRACTOR 65

D10 WHEEL WEIGHTS

~— REF. PART NO. DESCRIPTION REQ'D
1 NSS WEIGHT - wheel 15" and 16 (Order as Machinery Item) . .. ......... 4
2 111- 530 BOLT - 1/2 x 2-1/2" round head, square neck, NC, zinc plated. . . ... .. 4
3 11- 531 BOLT - 1/2 x 2-3/4" round head, square neck, NC, zinc plated. . . ... .. 4
4 92- 8 LOCKWASHER - 1/2” zincplated ..........¢ivimireneennnn 8
b 129- 105 N O I A O - 8
EXHAUST EXTENSION KIT (OPTIONAL)
(USED WITH J-2 CAB INSTALLATION)
C 22755 1
1 C 22722 2
2 L 13452 2
N—
; @a
\_/

Printed in U.S.A. September 1975



66




CASE MODEL 446 COMPACT TRACTOR

67

MODEL H18 FRONT END WEIGHT BRACKETS

REF. PART NO.
1 c 16581
2 Cc 17161
3 Cc 17162
4 113- 417
5 113- 443
6 25- 108
7 192- 23
8 195- 533
1 C 17859
2 C 17863
3 C 17860
4 Cc 17636
5 11 317
6 113- 207
7 129- 103
8 192- 21
9 195- 525

Printed in U.S.A.

DESCRIPTION

BRACKET -mounting ..................
BRACE -rear .. ........ i,
BRACKET -weight mounting. . ............
BOLT - 1/2 x 1-1/2" NC hex, zinc plated . . . . ..
BOLT-1/2x6-1/2"NChex . .............
NUT - 1/2” NC hex, zinc plated
LOCKWASHER - 1/2" ... ... ... ... .....
WASHER - 1/2" zinc plated

MODEL H13 WEIGHT BOX

FRAME -weightbox .., ................
BOX -weight . ... ... ...,
SUPPORT -weightbox. . ................
PLATE-hitch........... ... . . .....
BOLT - 3/8 x 1" round head, square neck . .(~\..
BOLT - 3/8 x 1" NC hex

-
m
Q
o

WOOOND = = =

NNSNB W= ===

Jung 1974



68

e 2N
A

sty N
AR |
e




=)
m
m

-—
VW ~NOOTPAWN =

11
12
13

16
17
18
© 19

CASE MODEL 446 COMPACT TRACTOR 69

J-17 HYDRAULIC PTO KIT

Printed in U.S.A.

PART NO. DESCRIPTION REQ'D
C 18281 VALVE -PTO control . ... ..ottt it iriie i ennenennn 1
218- 457 FITTING - straight 3/4" NPT x5/8 tube. . . ... . 1
218- 494 FITTING - elbow 90°, 3/4" NPT x5/87tube . .+ o oo v v nnenn e 1
218- 927 FITTING - elbow - 90°, 1/2” NPT x 1/2" female NPSM swivel . . . . .. .. 2
C 19418 BRACKET -valvemounting ..........c..iiiinennennenns 1
113- 206 BOLT -3/8"hex NC x3/4" . . . . ittt ttenaaenanans 4
192- 21 LOCKWASHER - 3/8" . ... ittt ittt e et e it i eiaaannnn 4
C 19401 TUBE - PTO valve to travel control valve(order item 18) , . ... ....... 1
C 19400 TUBE - pump to PTO valve (order item 19) ... .. ............ 1
c 15389 CLAMP - double tubing (early production) . .. .. ... .. vevnen.. 1
c 19424 BAR - clamp {early production) . . ... ..... ...t 1
113 102 BOLT - 5/16" hex NC x 3/4"" (early production) , . .. .. ........... 1
129- 102 LOCKNUT - 5/16" NC hex (early production), . . .. .............. 1
113- 103 BOLT - B/18” X 17 i e e e e 3
195- 521 WASHER - 5/168" .. i i e e e e e 3
192- 20 LOCKWASHER - 5/16" 3
C 23888 TUBE -valvetovalve .............. 1
C 23962 TUBE -pumptoPTO . ............ 1

May 1977



70




REF. PART NO.
1 C 18281
2 C 11891
3 132- 5
4 36627
5 Cc 19422
6 71- 410
7 36628
8 NSS
9 C 11895

10 95- 4

1" 75- 48

12 c 11893

13 C 11901

14 Cc 11892

15 Cc 11886

16 C 11887

17 169- 108

18 C 19423

19 221- 842

20 D 39712

21 T 40189

22 A 55894

23 211- 11

24 c 18417

25 A 27891

26 A 37247

27 C 12127

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 71

J-17 HYDRAULIC PTO VALVE

DESCRIPTION REQ'D

VALVE -control . ..ottt e e sttt it s et
SEAL -U-cUp & ot e e e e e e
PIN - cotter 1716 x 1/2" . e e it e e e e e eeeae s
PIN-handle . ... ... ittt ettt ettt e e e e e i e
BRACKET -handle. . . .. o ittt it i i i s et et e s e cn e
SCREW -1/4" x 5/8" NCfillisterhead. . . . ... .....c.ciiievnenn
LOCKWASHER - 1/4" it it i ittt e et aae e e e e e
BODY AND SPOOL ASSEMBLY (Order C18281) . . .............
ADAPTER -s5pool . .. ... it e e e e
WASHER - plain 1/4" . . . . i it i i e et
SCREW-1/4"x1/2"rd.hd.machine . . .. .. .................
BONNET -detent . . . .. .. . . ittt st et aaeaaeenn
PIN -detent . ... ittt i i ittt st e e e

WASHER -detent spring . . . .. .. ot ittt ittt e et s e maas s
CAP -detent . . ... ittt e it e e s e e
SCREW -bonnet 832 x 2-1/4" fillister heBAN. . . . . . o v v v v o v e v -
LEVER -valve. .. ............. T N

PLUG - relief 3/8" NPT. .. .... N r v sre e e
SHIM - .010" thick. .. ... .. @5@ ..................... U

SPRING -relief ... ... . T
SHIM - 0207 thick. . . AN« o e e e e e U
BALL - relief 3/8" . \ O
SEAT -relief. . ... .\ N\ e e,
“0"” RING - relief % ..............................

KNOB-hand th€@ttig/ . . . . . i vt it ettt it i et et e e o

BUSHING- ...................................
O

—adﬂ-—\_\>d>ﬂ_\b-ﬂ—\-—\._id—lﬁ—i—-\uw_\.ddw_\

June 1974



72

D)

o,
oy
ez

N
0,

i

T

& el !

S Mt 1
7Rl

N o -
~  ramnn o s "

s Y T

-~
N e
Niltd Jr57
AR 77/ |
it Ay
.

PN
L3 *
N Kl
Y1
AENY
>

o ——

———



CASE MODEL 446 COMPACT TRACTORS

MODEL J-19 AND K-19 FLOW CONTROL VALVE KITS

PART NO. DESCRIPTION

REF.
1 C 18722 VALVE -flowecontrol . . ... ... ... .. . it
2 C 18720 LEVER -valve. . . . ... . i i it i st i e e e i
3 A 61683 KNOB - fever. . . vttt it it ettt i et ettt e et e e e
4 113- 12 BOLT-1/4" x2-1/2"NChex. . . .. .ottt it e i
5 131- 11156 NUT -lock 1/4”" NChex ., ., ............ e e
6 218- 485 EITTING -elbow 90° 1727 NPT . . .t e e e
7 218- 445 FITTING -straight 172" NPT . . . .. ... it e e ene e
8 C 19402 TUBE -valvetoPTOwvalve. . . . ... ... i it i ii e e e v iees
9 C 19404 TUBE -bypasstoreturn line . . ... .. it iin i nnnens

10 C 19403 TUBE - valve to tractor valve . _ . . .. [

11 C 19405 TUBE -heatexchanger . .. ........... ¢t

12 C 19474 HOSE - return & . et e et e et ettt et em e

13 214- 253 CLAMP -hose . . ...ttt ittt it ittt e et ettt e e e e e

14 182- 515 SCREW - battery tray 5/16"" x5/8 ' panhead .. ............

15 218- 65356 FITTING -45% 1/2" NPT x5/87tube . . . . ..o vrennen. :

16 195- 518 WASHER - spacer, valve 1/4" (K-19)

17 C 21591 LEVER-PTO(K-19) ., .. ...........

18 A 37247 KNOB - lever, PTO (K-19) . . . . ... ...

19 c 21592 SPACER - rectifier mtg. (446} (K-19)

20 13- 4 BOLT - rectifier mtg. 1/4 x 1" (44

C 18719 DECAL - valve, “slow - fast” a_. . .\\. .
®\\o

Printed in U.S.A.

73

o
m
Q
o

—AMN.A—IO’.AMM—\_I—L-—I-AM-QMM—I—\_I

May 1977



74

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO, NO. NO.
10923 55 11 C 12110 37 5 c 14568 61 2
10923 55 17 c 1211 37 6 c 14568 63 14
10927 b5 12 C 12127 71 27 Cc 14619 39 37
10934 55 3 C 12224 23 2 C 14644 47 24
33686 55 4 C 12370 37 7 C 14655 39 35
36627 71 4 c 12551 47 25 c 14655 41
36628 71 7 C 12552 47 26 c 14690 23 10
A 7982 45 4 C 12559 47 31 C 14690 33 4
A 24509 51 28 c 12560 47 32 c 14692 61 9
A 25213 55 2 c 12561 47 34 c 14703 59 16
A 27891 71 25 c 12713 47 2 c 14709 59 17
A 30064 37 2 c 12718 47 36 c 14710 59 18
A 30095 39 34 c 12723 47 10 c 14712 59
A 30338 59 13 C 12725 47 21 Cc 14715 59 8
A 30881 33 11 c 12965 47 38 C 14717 59 15
A 34036 55 7 C 12975 33 10 C 14722 59 3
A 34046 55 21 C 12975 35 20 c 14724 59 4
A 35690 43 16 C 13106 33 8 4725 59 14
A 37247 25 1 c 13106 35 14728 31 16
A 37247 41 1 c 13106 37 >@ 14729 29 20
A 37247 49 11 c 13106 49 < Q 14827 41 4
A 37247 71 26 C 13196 47 C 14828 41 7
A 37247 73 18 c 13197 47 - x< C 14829 41 8
A 39519 25 8 c 13200 4 Cc 14830 41 9
A 39888 55 11 C 13211 9 C 14831 141 10
A 40855 55 4 C 13241 5 C 14832 1 1"
A 43182 55 C 13261 40 C 14834 1M 13
A 50096 47 18 C 1326 @7 8 Cc 14836 11 15
A 55894 71 22 c 133 35 1 C 14837 41 5
A 60273 45 1 c o1 47 6 c 14838 41 16
A 60273 45 1 C 37 2 C 14867 63 1
A 61683 73 3 c Q%s 33 5 c 14872 61 1
A 62079 23 2 C 16 33 6 Cc 14906 25 1
A 70062 37 8 @ 3770 a7 1 c 14975 59 2
A 70100 39 8 14060 53 1 c 14976 59 3
B 50223 55 5 14168 47 23 C 14991 59 9
B 50255 55 2 4 14195 39 12 c 15036 43 20
B 50273 55 C 14200 35 6 c 15096 35 16
B 50293 55 c 14201 35 7 c 15183 29 33
B 52118 59 C 14222 a7 39 c 15184 29 34
B 52144 a7 c 14223 47 37 c 15389 69 10
C 10657 23 C 14240 33 1 Cc 15410 29 14
c 10836 53 c 14241 33 1 c 15410 31 9
c 10898 63 4 c 14245 39 14 C 15515 27 7
c 11529 23 5 c 14246 33 3 c 15556 27 1
c 11529 39 16 C 14304 53 14 Cc 15557 27 8
c 11545 23 6 C 14305 53 15 C 15729 43 2
c 11545 39 17 C 14457 63 2 c 15731 43 4
c 11886 71 15 c 14459 63 5 c 15732 43 5
c 11887 71 16 C 14460 63 5 c 15733 43 6
C 11891 Al 2 c 14500 29 31 c 15734 43 7
Cc 11892 71 14 c 14506 23 4 Cc 16735 43 8
C 11893 71 12 c 14534 31 12 C 15737 43 10
c 11895 71 9 C 14537 51 13 c 15738 43 11
c 11901 71 13 C 14539 57 6 c 15739 43 12
c 12093 a1 2 c 14553 51 10 c 15740 43 13
c 12093 19 12 c 14565 51 2 C 16128 59 20
c 12102 33 13 C 14566 51 3 c 16163 49 10



NUMERICAL INDEX

75

PART PAGE REF. PART PAGE REF, PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO.
c 16164 37 21 c 17860 67 3 c 19064 37 8
o 16170 29 2 c 17863 67 2 C 19104 49 31
c 16200 35 4 C 17898 39 25 = Cc 19113 43 3
c 16239 29 23 c 17921 53 2 C 19114 43 9
c 16239 51 22 c 18014 35 2 c 19115 . 43 16
c 16295 a7 27 C 18016 35 1 C 19179 37 10
c 16339 a7 22 c 18017 35 21 c 19183 37 17
c 16362 29 12 c 18115 51 21 c 19191 39 23
c 16363 23 4 c 18115 53 29 c 19194 21 2
C 16373 29 24 c 18147 37 22 c 19195 21 1
c 16379 37 15 c 18150 29 17 c 19207 43 15
c 16384 33 17 c 18153 29 1" C 19207 43 15
c 16393 31 17 c 18197 51 18 c 19212 41
c 16404 31 2 c 18251 49 3 c 19228 51 1
c 16408 31 1 c 18281 69 1 c 19229 51 8
c 16429 31 7 c 18281 71 1 c 19230 51 9
C 16444 31 15 C 18382 41 19231 51 6
C 16445 31 15 C 18389 51 14 19232 51 7
C 16516 41 C 18417 71 24 19238 23 3
c 16516 41 1 c 18580 39 1 (D 19239 23 3
c 16581 67 1 c 18711 35 1@ c 19240 23 1
C 16616 27 1 C 18719 73 c 19245 29 29
c 16687 39 24~ c 18720 73 \ c 19246 53 28
c 16744 47 3 C 18722 7 C 19250 37 1
Cc 16786 27 13 (o 18733 8 C 19251 37 11
(o 16796 23 7 C 18742 6 c 19254 53 26
c 17066 31 20 c 18742 & 18 c 19260 21 3
C 17152 31 i4 C @ 3 3 c 19261 21 2
C 17161 67 2 C 33 2 c 19362 25 1
c 17162 67 3 c 33 18 c 19378 51 1
c 17188 61 3 c .© 39 21 c 19379 51 12
c 17189 61 4 & 33 1 c 19400 69 9
c 17216 31 19 25 4 c 19401 69 8
c 17219 63 8 @ 18851 45 c 19402 73 8
c 17224 49 28 Q 18857 41 3 c 19403 73 10
Jo 17236 39 8 @> o) 18871 37 13 c 19404 73 9
c 17245 21 5 :9 c 18885 39 1 c 19405 73 1
c 17249 49 % c 18886 21 1 c 19417 31 6
c 17250 49 c 18888 49 25 c 19418 69 5
c 17268 49 c 18890 29 17 C 19422 71 5
c 17268 61 @ c 18901 27 2 c 19423 71 18
c 17432 45 7 c 18908 27 15 c 19424 69 11
c 17433 45 8 c 18910 27 c 19432 21 4
c 17435 a5 9 c 18911 25 3 c 19469 61 8
c 17438 45 17 c 18916 39 6 c 19474 73 12
c 17439 45 11 c 18916 43 17 c 19475 49 29
c 17440 45 14 C 18940 27 17 c 19476 49 30
c 17441 45 13 c 18991 29 1 c 19476 61 7
c 17443 45 18 c 18992 35 5 c 19652 57 1
C 17444 45 19 c 19025 41 8 c 19661 49 1
c 17445 45 15 c 19025 49 20 c 19740 59 1
C 17612 41 4 C 19037 a1 C 19743 39 7
C 17612 49 16 Cc 19038 41 c 19743 43 1
Cc 17622 39 10 C 19039 41 c 19767 25 15
C 17636 67 4 (o 19040 41 c 19804 27
Cc 17732 419 32 C 19041 14 c 19867 25 12
Cc 17734 49 5 (5 19045 39 7 C 20035 25 3
C 17763 51 20 Cc 19055 51 4 C 20036 26 7
c 17859 67 1 c 19063 37 7 c 20037 25 2



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 20039 25 14 C 20279 11 13 c 20362 19 18
c 20053 25 18 c 20280 13 41 C 20363 19 20
C 20057 29 4 C 20281 13 42 c 20364 19 19
c 20060 39 6 c 20282 1 15 C 20366 19 22
c 20060 39 50 c 20283 13 43 c 20369 19 4
c 20060 43 17 C 20284 13 43 c 20370 19 5
C 20071 41 3 C 20285 13 a3 C 20371 19 6
(o 20082 29 5 c 20286 13 43 C 20372 19 8
c 20093 25 5 C 20287 1 14 c 20374 19 14
C 20194 23 9 C 20288 13 44 Cc 20375 19 12
C 20202 9 16 c 20289 13 a4 C 20376 19 13
C 20203 9 16 c 20290 13 a4 C 20377 13 50
C 20204 9 16 C 20291 13 44 (o] 20378 13
C 20205 9 16 C 20292 11 16 C 20387 5 1
C 20212 9 17 C 20293 13 a6 (o] 20389 b 3
C 20215 9 19 c 20294 13 47 c 20390 5 4
C 20216 17 2 C 20295 11 17 20391 5 5
c 20217 17 3 c 20296 13 48 ( 20393 5 17
c 20219 9 25 c 20297 13 48 \ 20396 5 27
C 20222 9 28 c 20298 13 43 > 20397 5 25
c 20223 9 2 c 20299 13 48 ( 9 20398 5 24
c 20226 9 6 C 20302 1 8 C 20399 5 22
c 20227 9 5 C 20303 9 %0 C 20401 5 11
c 20229 9 8 C 20305 15 @ c 20404 5 26
C 20230 19 22 c 20307 4 c 20405 5 23
C 20231 17 1 c 20309 6 c 20406 5 13
c 20233 9 1 C 20310 7 C 20407 5 20
c 20240 9 13 C 2031 @15 9 C 20411 5 14
C 20241 9 14 C 203 15 10 C 20412 5 16
c 20243 " 20 c o 15 12 c 20412 13 45
c 20244 1 21 C 15 13 c 20414 19 22
C 20245 11 22 C 15 17 C 20415 17 1
C 20247 1 24 22 15 19 c 20416 17 7
c 20248 11 25 Q 20323 15 20 C 20417 17 3
C 20249 1 26 ) 20325 15 33 C 20418 17 4
C. 20250 11 @ 5 20329 15 26 c 20419 17 5
c 20251 1 C 20330 15 27 c 20420 17 6
c 20253 1 9 c 20331 15 28 c 20421 17 2
C 20254 11 c 20333 17 9 c 20422 17 8
c 20256 1 c 20334 17 10 C 20427 7 5
c 20257 11 c 20335 17 1 c 20428 7 6
C 20258 1 c 20336 17 13 c 20429 7 7
c 20259 1 c 20337 17 c 20430 7 8
c 20260 17 c 20338 19 1 c 20432 7 10
c 20261 5 c 20339 19 2 C 20433 7 1
C 20261 1 c 20341 19 3 c 20434 7 12
C 20267 1 6 c 20343 19 4 c 20437 7 15
c 20268 11 7 c 20344 19 16 C 20438 7 16
c 20269 1 8 C 20345 19 11 c 20439 7 17
c 20270 1 9 c 20346 19 5 C 20440 7 18
c 20271 1 10 C 20347 19 12 C 20441 7 19
c 20272 1 1" C 20348 19 17 c 20442 7 20
c 20273 17 5 c 20349 19 19 c 20443 7 21
C 20274 17 6 c 20353 19 8 c 20445 7 23
C 20275 11 39 c 20355 - 13 c 20446 7 24
c 20276 11 40 c 20359 19 1 C 20447 7 25
C 20277 13 40 C 20360 19 2 C 20448 7 26
c 20278 17 7 C 20361 19 3 C 20450 C 7 28



NUMERICAL INDEX

77

PART PAGE REF. PART PAGE REF. PART PAGE REF,

NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 20451 7 C 22568 33 19 C 24192 47 28
Cc 20452 7 c 22571 51 16 C 24308 19 20
C 20455 43 15 Cc 22571 53 C 24318 31 8
C 20456 43 2 C 22573 B3 13 C 24324 9 10
Cc 20457 43 3 Cc 22618 11 5 c 24328 5 2
C 20460 43 4 C 22619 11 36 C 24334 43
C 20461 43 5 C 22620 1 36 C 24433 37 3
c 20462 43 6 Cc 22621 11 36 C 24438 37 1
C 20468 21 3 C 22622 11 36 C 24662 7 6
(o 20470 11 40 C 22631 15 1 C 24663 7 7
C 20471 13 40 Cc 22632 15 3 Cc 24665 7
C 20474 17 9 C 22633 15 16 c 24666 7
C 20574 1 31 C 22637 47 14 D 31945 47 4
C 20574 15 29 c 22638 47 12 D 39712 VAl 20
C 20757 39 7 c 22671 27 18 D 58185 43 6
Cc 20757 43 1 c 22722 65 1 D 58186 43 7
C 20761 43 2 c 22755 65 58187 43 8
C 20762 43 3 C 22765 51 25 58188 43 11
Cc 20764 43 4 C 22921 25 3 58189 43 14
Cc 20765 43 5 c 22092 33 2 «3 58196 43 9
C 20767 43 c 22998 25 @ D 59276 45 13
Cc 21496 39 29 c 23002 51 24 D 59650 43 12
c 21496 45 c 23003 51 \2 D 59700 41 12
Cc 21496 49 26 c 23004 0 D 70115 65 1
C 21504 45 C 23010 27 D 71409 55 3
c 21505 45 15 c 23012 36 F 59014 27 14
Cc 21506 45 22 Cc 23032 & 8 L 13452 65 2
C 21507 45 7 c 232 @ 27 10 (0] 2815N 27 16
C 21508 45 24 C 23 29 1 (0] 10323AB 43 16
C 21509 45 23 Cc S 9 12 R 13338 9 24
C 21510 45 25 C 9 12 R 17820 a7 33
c 21511 45 %Q\Q 07 9 12 T 25070 9 23
C 215156 29 28 3308 9 12 T 33565 39 5
C 21518 1 5 23309 9 12 T 33565 39 51
(o] 21518 49 15 23310 9 12 T 40189 7 21
C 21526 33 22@> 23311 9 15
C 21527 33 <:9 C 23312 9 15 HARDWARE CODE NUMBERS
Cc 21529 33 % c 23313 9 15
o 21568 1 c 23314 9 15 13- 48 5 18
Cc 2159 C 23315 9 15 13- 416 15 25
Cc 21592 19 C 23316 9 15 13- 420 5 9
C 21593 39 38 C 23318 11 1 13- 424 43 13
C 21596 27 1" C 23320 15 11 13- 428 11 38
c 21679 53 31 c 23321 15 21 13- 512 15 30
c 21945 19 21 c 23330 53 35 13- 514 29 18
c 21945 51 15 c 23392 27 3 13- 516 19 23
C 21989 51 23 (o 23507 27 19 13- .528 15 31
Cc 21993, 51 c 23566 39 42 13- 536 5 6
C 22023 29 6 C 23740 27 6 13- 536 15 32
Cc 22260 9 3 (of 23839 51 19 13- 612 13 49
(o 22261 9 7 C 23888 69 18 13- 620 11 4
C 22262 9 29 Cc 23962 69 19 13- 640 15 23
(o4 22263 9 30 C 24096 37 16 13- 764 9 22
C 22264 9 31 C 24098 35 18 14- 616 15 18
(o 22278 33 25 C 24137 29 25 15- 540 43 14
C 22316 37 19 C 24147 39 40 25- 108 67 6
c 22370 19 18 (o} 24148 39 11 25- 104 5 19
c 22500 9 26 C 24149 39 39 41- 26 11 2



78

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
71- 410 71 6 113- 425 61 3 131- 1129 37 4
75- 48 71 1 113 441 31 3 131- 1181 29 9
83 55 43 21 113- 443 67 5 131- 1181 37 5
92. 3 19 24 114- 200 39 3 131- 1318 29 7
92. 4 5 10 121- 3 19 15 132- 5 -7 3
92. 4 15 24 121- 106 29 3 132- 46 25 7
92. a 17 8 121- 106 31 13 132- 46 29 13
92- 4 19 14 126- 9 9 9 132- 91 25 9
92- 4 10 16 126- 16 35 17 132- 91 59 6
92- 5 5 8 126- 17 9 1 132- 306 63 12
92. 5 19 24 126- 128 47 41 132- 310 25 5
92- 6 11 12 129- 17 23 7 132- 310 25 10
92- 6 15 22 129- 17 29 38 132- 310 37 3
92- 7 9 21 129- 26 19 10 132- 310 49 4
92- 8 65 4 129- 27 53 18 132- 310 59 4
95. 4 71 10 129- 37 53 34 3N 33 9
111- 1 29 35 129- 77 53 26 320 41 10
111- 3 23 5 129- 101 39 46 320 49 13
1M1- 108 53 12 129- 101 53 6 321 37 9
111- 109 29 30 129- 102 1 37 2 19 10
111- 131 53 8 129- 102 29 27 59 59 19
111- 202 53 10 129- 102 53 96 25 6
111- 317 67 5 129- 102 69 X 99 33 4
111- 530 65 2 129- 103 55 @ 309 59 5
11- 531 65 3 129- 103 0 319 29 26
113- 1 47 20 129- 103 7 319 37 18
113- 3 39 44 129 105 13 319 47 42
113 3 53 5 129- 105 @ 15 323 41 11
13- a 21 4 129. 10 63 10 4 37 12
113- 4 73 20 129- 65 5 22 19 21
113- 12 73 4 129- 2 4 7 24 25 21
13- 102 35 11 12 & 49 19 41 27 4
113- 102 69 22 22 53 17 86 39 36
113- 103 69 29 165 33 15 74 19 11
113 118 33 365 33 16 108 71 17
113- 118 59 504 23 9 114 45 20
113- 122 31 504 39 20 114 45 20
113- 206 35 505 5 21 143 19 13
113- 206 39 531 45 10 247 39 30
113- 206 69 531 45 10 64 19 7
113 207 25 660 53 23 73 55 7
113- 207 25 67 25 22 215 23 8
113- 207 39 52 131- 71 29 32 215 39 19
113- 207 49 8 131- 118 25 8 219 19 23
113- 207 49 21 131- 164 37 20 84 15 5
113- 207 67 6 131- 176 59 1 515 73 14
113 209 55 8 131- 178 25 2 523 53 24
113- 209 55 18 131- 178 25 16 528 53 32
113- 219 29 16 131- 178 31 21 547 9 27
113- 233 39 2 131- 178 49 9 485 53 20
113 417 59 5 131- 178 49 22 187- 1036 21 7
113- 417 63 6 131- 351 39 31 187- 1036 23 10
113- 417 63 9 131- 366 47 35 187- 1036 39 43
113- 417 67 4 131- 527 9 18 187- 1046 33 12
113- 421 63 13 131- 629 53 3 187- 1047 53 4
113- 424 29 22 131- 1112 35 8 187- 1251 33 2
113- 424 31 4 131 1113 35 3 192- 6 19 7
113 424 35 3 131- 1115 73 5 192- 18 ‘23 6




NUMERICAL INDEX

79

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
192- 18 29 37 195- 2029 29 15 321- 2625 57 3
192. 18 53 19 195. 2069 35 15 321- 2658 57 5
192- 18 53 33 211- 5 15 8 353 442 25 13
192- 19 21 6 211- 7 45 16 353 462 25 4
192- 19 39 a5 211- 9 45 6 353 495 21 6
192- 19 47 19 211- 11 71 23
192- 19 53 7 211- 14 9 4
192 20 29 19 213- 4 37 14
192- 20 35 10 214. 253 5 15
192 20 53 16 214- 253 23 11
192- 20 69 17 214- 253 39 13
192- 21 35 14 214- 253 73 13
192- 21 39 4 214- 256 39 28
192- 21 39 49 214- 258 19 15
192- 21 b5 9 214- 258 39 1
192- 21 55 19 218- 445 73 7
192- 21 67 8 218- 457 69 2
192 21 69 7 218- 485 73 6
192- 23 29 21 218- 494 69 3
192- 23 31 5 218- 535 73 1 @)
192- 23 33 14 218- 927 69 @
192- 23 35 2 218- 5006 3 2
192- 23 55 12 218- 5007 35\\5»
192- 23 55 16 218- 5007 7
192- 23 63 7 218- 5007 33
192- 23 67 7 218 5062 32
193- 4 55 8 218- 5056, & 27
193- 57 53 9 218 51 @ 39 26
193- 70 53 21 218 61 5
193- 76 27 5 219- 33 20
193- 543 55 6 219° @ 37 4
195. 14 19 9 \ 04 33 7
195- 104 25 9 404 35 19
195- 104 25 17 404 49 2
195- 104 37 6 4 405 59 2
195- 104 39 48 O> 21- 4 47 7
195. 104 49 2 Q 2 221- 841 45 21
195- 512 29 % 221- 841 45 21
195- 513 53 221- 842 71 19
195- 518 21 221- 849 43 10
195- 518 73@ 6 221- 1014 15 14
195- 521 a1 9 221- 1134 61 1
195- 521 49 17 221- 1190 15 34
195- 521 53 30 221- 1375 61 2
195 521 69 16 221- 1377 15 35
195 524 31 18 221- 1844 15 15
195- 525 25 10 321- 18 57 4
195 525 29 10 223- 31 51 5
195- 525 67 9 321- 1423 57 8
195- b33 49 14 321- 1571 57 8
195- 533 67 8 321- 1786 57 7
195- 541 59 7 321- 1788 57 9
195- 541 63 3 321- 2110 57 10
195- 545 63 11 321- 2111 57 11
195- 2010 11 23 321- 2487 57 12
195- 2021 31 10 321- 2500 57 2
195- 2021 35 9 321- 2501 57 1
195- 2027 19 17 321- 2503 57 3




o

)i

¥
e




